SiRUBSAH’

SH R R 5% FE A AR e
INDUSTRIAL SEWING MACHINE

EAAR ISR OS] KAULIN MFG. COLLTD

THE PARTS LIST

K " EMRAREREE

The spaecification and/or appearances of the equipmant described in this parts list are subiect to 0sHOS, FEB. 20049 KAULIN MFG. CO.LTD.

change bacause of modification witholl pravious notica, c E



CONTENTS H R

MISCELLANEOUS COVERS(1).......cuuiiiiiiiiiiiiiee M B HEAE(D) 1
MISCELLANEOUS COVERS(2).......cvuiiiiiieiaiiiee M B HEAE(D) 2
MISCELLANEOUS THREAD EYELETS....................... WA 3
MISCELLANEOUS BUSHINGS..........coveeiiiiieeaeeinnn... MM, 4
MAIN SHAFT DEIVING MECHANISM........................ L Esnmis A 5
ONE SIDE CUT PRESSER FOOT MECHANISM............... By 39 B S AP R BE Sy AR A 6
UPPER KNIFE » CARRIER AND HOOK DRIVING MECHANISM.. ... E IR LS EEE AR ... 7
LOOPER DEIVING MECHANISM...........c.coveiiii.... TA4ERE M. 8
FEED DEIVING MECHANISM...........cooiiiiiiiiein EH BEEE AR 9
FEED DEIVING CONTROL MECHANISM.................... WA R AR 10
LUBRICATING MECHANISM.........oouiiiiiiinaieee e BSRARHE . 11
DEIRCTLY DRIVING TYPE MINI-SERVO MOTOR C.SET........ FIRBEEBAE. ..o 12
TABLE. ...t e, FARE e 13
SUPPORTING BLOCK MECHANISM..............ccoeeeiin, BB R 14
" AW1" DEVICE C.SET (SELECT DEVICE)................... SNERRAE B-AW] (GREEEH). ... 15
" AW2" DEVICE C.SET (SELECT DEVICE)................... EHABE)RAEA-AW2 (E8&E)... 16
THREAD STAND . ...ttt UBRZRBRL i, 17
DOBLE SIDE CUT PRESSER FOOT MECHANISM......... EYIIPRIAEAE . 18
ATTACHMENT BOX.....ouiiiiiii i, BB, 19
ACCESSORIES......ouuiiiiiie e S o 20
SELECT DEVICE (02-T1) ...oiiiiieiiiiee e AR FA(02-T1) oo, 21
SELECT DEVICE (01-T2) c.oevvniiiiieeeeiie e, EAEFA (01-T2) oo, 22
SELECT DEVICE (S) «.evvviiiiiee e, SEAEFAE(S) o 23
SELECT DEVICE (01-DS) ....ovviiiiiieei e, EAEFAEO1-DS) oo 24
SELECT DEVICE(0O2R) ......oviiiieiiiiiee e, EIEFMH(02R)- IR E4E......... 25
SELECT DEVICE(02H) ......ocoviiiiiiieieiiie e, BIFRHO2H)-L&BF.......... 26
SELECT DEVICE(02RH) ........uoiiiiiiieiiiiiiieeiiee e, EIF AL (02RH)- Ik B4t 488 % 27
SELECT DEVICE (02-T2) ..o, EAEFAE(02-T2) oo, 28



MISCELLANEOUS COVERS (1)

Ref.

o

W W W W W W W W W N N N N N N DN DN DN DN = e e e e e e e
0 N &N L AW NN = O OV 0 NN Lt AW N = O VOV o IO N A W N~ O

Parts

No.
07400101
07400102
07400103
07400104
07400105
07400106
07400107
07400108
07400109
07400110
07400111
07400112
07400113
07400114
07400115
07400116
07400117
07400118
07400119
07400120
07400121
07400122
07400123
07400124
07400125
07400126
07400127
07400128
07400129
07400130
07400131
07400132
07400133
07400134
07400135
07400136
07400137
07400138

e AR AE()
Description oo 4
Crank Chamber Cover.........ccvveveennen... ek E FE ..
Crank Chamber Cover Gasket................ WEERR ...
Screw(11/64-40X10.5)....ccceiiiiiininnnn B
Screw(M12-1.75X9)...cciiiiiiiiiiin, B
O-Ring....cooviiiiiiiiiii ORMBMBIE..........
Oil Sight Top Window......................... Eohdg.
Screw (9/64-40X10.8)...ccevvviiiiiiiinn.. B
Top Cover (Middle)............cooevevnenn... TEMF) .
Screw (11/64-40X6.5)......vvovveereereen.. B
NUL. B
Screw (9/64-40X5.6)....ovviiiiiiiiiiin, B
Top Cover (Middle) Spring.................... TE(P)EZ........
NUL. B
Top Cover (Middle) Hinge..................... EEE.
Screw (9/64-40X6)......cvviiiiiiiiiiiin, B
Top Cover (Front)..............ccoeviininnn... EEGD.
Plug Screw (M12-1.75X7).......cccoevinnnn. bR
Top Cover (Front) Gasket...................... LEERAGED)........
Machine Frame...........coooiiiiiiiiiiiiiin. A .
Screw (5/16-24X32)..cceiiiiiiiiiiiine. B
Washer.......cooovviiiii B
Machine Frame End Cover Gasket........... [ i - IR
Machine Frame End Cover.................... AMAB S
O-Ring....ccovvviiiiiiiiiii, OMBBE..........
Screw (3/8-24X8)...cviiiiiiiiiiiiiiiiiee B
Plug Screw (M14-1X4).......ccoiiveeen... IEHER S
Screw (1/4-28X32.5).ccuiiieiiiiiiiiin B
Washer.......cooviiiiiii B
Crank Chamber Cover Oil Shield............ L BB EiER
Sewing Head Oil Defense..................... B L&A MR
Sewing Head Key............c.oooeviiiinn.n. B 59 A E T
Screw (9/64-40X8)....cevveiiiiiiiiiiiiia B
Sewing Head................oooiiiiin, BER .
Screw (1/4-28X20)...ccvviiiiiiiiiiiinn, B
PN e FEES .,
Knife Driving Connection Oil Guard........ WAL,
Knife Driving Connection Felt............... AR

Thread Carrier and Hook Driving Rod Oil Guard......

........ 5



MISCELLANEOUS COVERS (1)

Ref.

No.
39
40
41
43
44
45
46
47
48
49
50
51
52
53
55
56
57
58
59
60
61
62
63
64
65
66
67
68

Parts

No.
07400139
07400140
07400141
07400143
07400144
07400145
07400146
07400147
07400148
07400149
07400150
07400151
07400152
07400153
07400155
07400156
07400157
07400158
07400159
07400160
07400161
07400162
07400163
07400164
07400165
07400166
07400167
07400168

Description

Nut..o.oooii,
Sewing Head Cover(Left)
Oil Guide Wire.........

Frame Chip Guard Washer.....................

Frame Chip Guard

Frame Chip Guard Spring

Screw (M5-0.8X8.5). e cvviiiiiiiiiiiiiiene,
Sewing Head Cover (Front)...................

Oil Seal Plug...........

Screw (9/64-40X7)...covviiiiiiiiiiiiiinnn

Emblem.................
Emblem.................
Seal Gasket......oooveeinii i,

Screw (M8-1.25X8)...cvvviiiiiiiiiiiiiann,

Cover..ovvvinenann...

Screw (M4-0.7X30)....cccvviviiiiiiniannn..

Retaining Ring.........
Retaining Ring.........

Motor Cover...........

Screw (M4-0.7X12)...cccviiiniiiiiiiiiiiienee

Washer.......cooooiiiii
Rivet...........c..ooeels
Warning Sticker........
Warning Sticker........

Screw (M4-0.7X8)...cceeiiiiiiiiiiieannen

MR AAE(]) 1
Amt.
= 4 Req.
£ R 2
B PR 2
BIE(E) e ooeoeaennn, 1
WA B 2. 1
HAZEEHRAR ... 1
A B 1
BEREBE . . 1
B 1
BRI B i 1
EHE. 1
B 2
BOPE ., 1
BOPE ., 1
IR 1
OMMBIR. ... 2
B 2
BB 1
B 2
FOBR 1
FOBR 1
BEEL 1
B 2
£ 2
BAT 2
SRR BEAE 1
SRR BEAE 1
THRBEES. 1
B 2



MISCELLANEOUS COVERS (2) AR (2)

Ref. Parts Amt.

No. No. Description oo pA Req.
1 07400201 Cylinder Frame...................c.ccooeeunn.. AR EE
2 07400202 Seal Gasket.....oovvveeiei e, EVREE
3 07400203 Alignment Pin....................cooe FEIES .,
4 07400204 KNnock Pin.....oeoeoeeeeii i AN
5 07400205 Screw(3/8-24X6).....oviiiiiiiiiiiii B
6 07400206 Seal Gasket.....ouvvreeie e, EVREE
7 07400207 Cylinder Frame Cover (Front)................. BT B e
8 07400208 Screw (9/64-40X8).....c.ciiiiiiiiiiiiinn, B
9 07400209 Ol Gauge....o.eveveeeieeieieee TR
10 07400210 Screw (M22-1.5X4.5)...cccoivveiiiiiiinn, B
11 07400211 Seal GasKet.....voueeeeee e, EhERR
12 07400212 Cylinder Frame Cover (Left).................. e B e,
14 07400214 Model Plate.............ooeeviiiiiiiiiin. TISRELRR .o
15 07400215 FOIAr. ..o, AT S,
e 16 07400216 Cylinder Frame Cover (Upper)................ A
Rl 17 07400217 Seal Gasket...............cocvoiveveeeeeeen A
18 07400218 Screw (1/8-44X8)...vcviiiiiiiiiiiiiinnn, B
20 07400220 Dust Defender (Upper)........ccccceeevnenn... FRE(LE). ...
21 07400221 Screw (3/32-56X2.1)..cviviiiiiiiiiinennn, B
22 07400222 Dust Defender (Lower)............cccoeueennn... RE(T) i,
23 07400223 Pin. ..o FEEH .
24 07400224 Looper Cover Spring Support................. BERE i
25 07400225 Screw (11/64-40X4)......cccovvvviiiiiiinnn. B
26 07400226 Looper Cover Spring...............c..coevee... TAHEBRER ...
27 07400227 Screw (9/64-40X5).....ciiiiiiiiiiiiieenn, B
28 07400228 Lopper COVer.......ovvviviiiiiiiiiieiienane, TA&E. .
29 07400229 Pin.. o FEEH .,
30 07400230 Screw (9/64-40X5.7)...coiviiiiiiiiiiiin, B
8 31 07400231 Chain-off Cutting Knife........................ BIBET) o,
32 07400232 Chain-off Cutting Knife Guard............... BGETIFE o,
33 07400233 Screw (M4-0.7X4.5). ..o, B
34 07400234 Screw (M4-0.7X5.7)..ccviviiieeiiiiieiann. B
35 07400235 Looper Thread Guide Wire.................... WMEEE .,
36 07400236 Screw (9/64-40X10)........cccevvivinininnn... B
37 07400237 O-RiNG....oooviiiiiiiii e, OMMBBE. ...

38 07400238 O-RING....coviviiiiiiiiiii ORI ..o,



MISCELLANEOUS THREAD EYELETS

Ref.

]

—_— = = = = =
AN L AW —mO

17

Parts

No.
07400301
07400302
07400303
07400304
07400305
07400306
07400307
07400308
07400309
07400310
07400311
07400312
07400313
07400314
07400315
07400316
07400317
07400318
07400320
07400321
07400322
07400323
07400324
07400325
07400326
07400327
07400328
07400329
07400330
07400331
07400332
07400333
07400334
07400335
07400336
07400337
07400338
07400339
07400340
07400341

B g A

Description a8 4

Thread Guide Plate..................ooovevn 8222 AR (W 4155 42)
Screw (11/64-40X7.8)....ovvovvoeeee. L
Thread Eyelet Bushing......................... BBRILEHE.........
Thread Eyelet.............cooooiiiiiiiiin B
Thread Pipe (Long)..........ccoveviviiennennnn BEEE(R).enn
Spring Retainer.................oeeevinnnnn.. BEEEE.........
Felto o BEHL
SPring Cap.......covuiviriiieiiiieee BEWE LR, ...
Thread Guide Plate Support................... 82 2R X 3.
Screw (11/64-40X7)....oovvoeeoeeeeeo L S

Thread Tension Support
Thread Tension Support Bracket

L3R A B & (S 4r).1
LHEAERE X B (N2

Screw (7/32-32X9.5) .. vooveoeeoeeoees BB 4
Screw (3/32-56X3.1)vvooeeoeeoeeeee BB 4
Tension Release Shaft Spring................. RO FER L ... 1
Tension Release Shaft.......................... TR FE B (4N AR)... . ]
SPring Cap.......covuivieiiiieiiiiee e BEREELR. 5
Tension Spring Disc Support.................. RABEAERL. ... 7
Top Cover Thread Tension Spring LERRIRAEE ... 2
Needle Thread Tension Spring................ TR 1L 5
Tension Release Pin Bushing.................. RN EHRIEHEE ... 8
Thread Tension DisC............c.cocevvinennn. SRR 14
Thread Tension Disc Eyelet................... TRAAREBGE. 3
Tension PoSt.......cooveieniiiiiiie i, RAEE A 7
Tension Release Pin............................ RN FEMIES ..o 8
SP Device » Complete C. Set.................. SHERET . . 1
Oil Cup Lip....ovveeeeieei e, BB 1
Hinge Pin..........ooooviiiiiiii, SRARIESY ... 2
SPFElt .. i SPBdBE...coviiin 4
SPFelt Stay.........oevveviiiiiiieiiiiinnn, SP Bihgt T AE.............. 1
Ol Wick. ... T 1
SP CONtainer...........oevvvnieeinaneinainannnn. B A 1
SP Container Support..............coovevvennnn. £ A4 B R (w4 4R).. 1
Screw (9/64-40X4.6)......ccovvviiiiiiinnn..n. B 2
Thread Take-up Eyelet Holder................ RGARFEZE 1
Thread Take-up Eyelet......................... AR 1
Screw (1/8-44X5). ..o oo BB |
Looper Thread Take-up Guide................ T ASHIRGATHESE ... 1
Screw (1/8-44X4.3). .. oo oo B 4
Looper Thread Take-up Eyelet(Front) T ARG o 1



MISCELLANEOUS THREAD EYELETS

Ref.

No.
42
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77
78
79
80
81
82

Parts

No.
07400342
07400344
07400345
07400346
07400347
07400348
07400349
07400350
07400351
07400352
07400353
07400354
07400355
07400356
07400357
07400358
07400359
07400360
07400361
07400362
07400363
07400364
07400365
07400366
07400367
07400368
07400369
07400370
07400371
07400372
07400373
07400374
07400375
07400376
07400377
07400378
07400379
07400356
07400381
07400382

Description gn 4 Req.
Looper Thread Take-up Eyelet(Rear)...... TAHRGAE. 1
Eyelet Supporting Plate...................... RGAZE TR oo 1
Looper Thread Guard......................... TAsEEEL. 1
Top Cover Thread Pipe....................... L ERARBAEER .. 1
Looper Thread Guide Wire (Upper)........ TG EZLBL...... 1
Needle Thread Strike-off Pin Holder Bracket.... 374 B Bl & 22 (w4t 55 4%)....1
Needle Thread Strike-off Pin................ TR 5
Screw (1/8-44X2).....ov oo B, 5
Needle Thread Strike-off Pin Holder......... 374 B B & & (@475 42)....1
SCrew (3/32-56X6.2). . vvovvoeeoeee B 2
Needle Thread Guide Wire.................. g B2 ASBE ... 1
Head Cover Thread Eyelet................... BOATEBEI. e 1
Screw (1/8-44X4.4).....oovvovooe . B 1
Needle Thread Eyelet Holder................ StaRiB A B (19 55 4r).... 1
Screw (11/64-40X13).....c.cccovviiniiinnn... BB 1
Needle Thread Eyelet.......................... SHERBG . 5
Stitch Unlocker Mounting Bracket......... BB (HE N 1
Screw (M2.3-0.4X3). ..o ovooeeoeeeee) BB 1
Screw (1/8-44X5.9)....\ovooeoeoei . BB 1
Stitch Unlocking Spring...................... B IEE (W4 N 1
Stitch Unlocking Spring Holder............. BEBEFGLR. ... 1
Screw (1/8-44X6.4).....ovvovoeoee . B, 1
Screw (1/8-44X3.4)....oovooeoeoe . BB 5
Screw (1/8-44X5.8)....ooivvoeoeoei . B 1
Screw (1/8-44X2.7). .. v oo, B 2
Stitch Unlocking Holder..................... B4R (WA AR
Thread Pipe (Short)................cceeeun..... BT e 1
SCrew (M4-0.7X6). ...+ vooveoeeoeeeo) B 2
Thread Guide Plate................covvvvvve. S ER(ZATEER).........0
Thread Tension Support...................... L&k A B E (R4 L)1
Tension Release Shaft........................ RN R (AT 4. 1
Thread Tension Support Bracket............ LRI E KR LB L) ]
Thread Tension Disc Eyelet................. RN EBEE(IE )]
SP Container Support..............ccoeuvene. B i 5 A A B R R (B4t E4R).1
Stitch Unlocker Mounting Bracket......... BEE(REEL).......... 1
Stitch Unlocking Spring...................... BHRBE (L ELR)....... 1
Stitch Unlocking Holder..................... B JE(RAEL).......... ]
Needle Thread Eyelet Holder................ sHeg B s (et 4r).1

Needle Thread Strike-off Pin Holder Bracket....
Needle Thread Strike-off Pin Holder.........

B AR 3

IR A B R R(B S E4R).]
TR A B R E(Z4EHR).1



MISCELLANEOUS BUSHINGS B E AR 4

Parts
No.
07400405
07400406
07400407
07400408
07400409
07400410
07400411
07400412
07400413
07400414
07400415
07400416
07400417
07400418
07400419
07400420
07400421
07400422
07400423
07400426
07400427
07400428
07400429
07400430

Amt.
Description gn 4 Req.
Main Shaft Bushing (Rear).................... EHEETGR). e 1
Main Shaft Bushing (Front).................... EEEGAT). oo 1
Plastic Pipe.........ccoovviviiiiiiiiiiiien, B 1
Oil Wick (Laced Wire)................c.oeee.. D) I R 1
Knife Driving Lever Bushing (Rear)......... 158y 7] 2h5A 2 (42) ... 1
Knife Driving Lever Bushing (Front)........ 188y 7] 8h5RE(AT)onennne . 1
Bushing Cap..........cccoovvviviiiiiiin. B B i, 1
Presser Foot Lifter Stop Plunger Bushing... #& 3% 8pdn £ % ................ 1
Oil Wick. ..o, D B RR 1
Screw (11/64-40X6.4).........ccceevvinnnnn.. B, 1
Thread Carrier and Hook Sleeve Bushing........ bFARERARE . 1
Retaining Ring.................ocooiiiin. FoER 1
Presser Bar Bushing............................ FERI R 1
Needle Bar Bushing(Upper).................. HAEZE(L) 1
Needle Bar Bushing(Lower).................. HEEE(F) o 1
Looper Driving Lever Shaft Bushing........ T A4tEESGHEHES. ... 1
Looper Rocker Shaft Bushing (Front)........ F 4) 4t 42848 8 (A7)....1
Looper Rocker Shaft Bushing (Rear)........ T A 4t#EA2 3 E E(12).... 1
Feed Bar Eccentric Pin Bushing.............. FREBOHEES. ... 1
Needle Bar Bushing(Upper)Lid.............. HiEEEE)E.. 1
Gasket.......ooviiiiii E.) - B 1
SPFelt....ccoooiiii i, SP & MEE . ..., 1
Oil Seal.......ccooiiiiiii ME L 1



MAIN SHAFT DEIVING MECHANISM I X dh SR MAS

Ref. Parts Amt.
No. No. Description ou pA Req.
1 07400501 Main Shaft................ocoooii Edh,

2 07400502 O-TING ..o, OMMBBIE. ...,
3 07400503 Looper Thread Take-Up........................ JRERITEE NE .

4 07400504 Top Cover Thread Take-Up................... AR TR L.
5 07400505 Screw (7/32-32X3.6) ..., B 4
6 07400506 Positioning Screw (1/8-44X4)................. B, 2
7 07400507 Collar......cooovviiii i, BHIR .,

8 07400508 Screw (11/64-40X6)........ccoviiiinininnnn. B

9 07400509 Front and Rear Connecting Sleeve........... RS s HEME. ...
10 07400510 Screw (M6-1X6)....cooviiiiiiiiiiiiiieenne, B 6
11 07400511 Collar.....oooivii o
13 07400513 Screw (1/4-28X6.3)...ccviviiiiiiiiiiiien, B 4
14 07400514 Pump Driving Gear............................. MRS E ...
15 07400515 Screw (1/8-44X6)....c.oviiiiiiiiiiiiinn.. B 3
16 07400516 Crankshaft...........oooiiii . B dh.
17 07400517 Needle Bearing.............ccoooiviiiiiinnn. AR
18 07400518 Thread Carrier and Hook Driving Rod (Right)... b &4z Begpsesk b k... ... ..
19 07400519 Needle Bearing Retaining Plate............... FAEh AR .
20 07400520 Screw (9/64-40X4.8).....ccccoviiiiiiiin. B 2
21 07400521 Bearing Sleeve............ccooooiiiiiiiinn.l. FEARARLE
22 07400522 Motor Connecting Rod Sleeve................. EEEEME.......
23 07400523 Needle Bar Lever Connecting Rod........... SPARARARIEAT ...
24 07400524 Screw (3/16-32X14) ..., B 2
25 07400525 Needle Bearing.............c.ccooiviiiiiinnn, R
26 07400526 Needle Bar Lever Connecting Rod Pin...... SHAEABATEARIESY ...
27 07400527 Stuff. .. T
28 07400528 Screw (7/32-32X4.5) .. B 1
29 07400529 Needle Bar Lever.....oovuveveeiiiiaeannn... SHAEARAT o,
30 07400530 Screw (1/4-40X6)....c.coiveiiiiiiiiiiiin, B 2
31 07400531 Needle Bar Lever Thread Eyelet.............. SHAEARAR LG
32 07400532 Screw (1/8-44X4.4).....ccoviiiiiiiiiinn, B 2
33 07400533 Needle Bar Connecting Link.................. SHAEZEAT
34 07400534 Needle Bar Connecting Link Pin............. SHAEIEAZIELY ...
35 07400535 Oil Wick.....ooooiiiii BIHE.
36 07400536 Screw (1/8-44X5). .., B
37 07400537 Needle Bar Connecting Bracket.............. AR AL
38 07400538 Screw (9/64-40X6.4).......cccooiiiiiiiinna.. B 4
39 07400539 Needle Bar....ooooueeeeeieiiae i, A




MAIN SHAFT DEIVING MECHANISM

Ref.

No.
40
41
42
43
44
46
47
48
49
50
51
52
53
54
55

Parts
No. Description

* Needle Clamp...........ccooooeiiiiiiiiinn.n,
07400541 Needle...oovvviniiiiiiiiie,
07400542 Retainer...........coooooiiiii
07400543 Screw (3/32-56X2.5)..ciieiiiiiiiiiiiiann,

) ¢ Stitch Plate.......oooveeeiii e,

* Stitch Plate Tongue.............c.ccoevenen...
07400547 Screw (3/32-56X2)..uiniiiiiiiiiiiiiiiian
07400548 O-TING. e
07400549 O-TING. et
07400550 Ball Bearing.............coooiiiiiiiiiiiinn,
07400551 Ball Bearing.............coooviiiiiiiiiiinn,
07400552 Seal Plug.......coovviiiiiiiii e
07400553 Collar.......cooeveiiiii
07400554 Retaining Ring ...,
07400555 Thrust Ring...........cooviiiiiiiiiiiiiiinn,

* HLmua 1 [4tEERAEL]

b E b LS AR AR

o 4

A F
BA
BEF.
BB
AR o
HARE oo,
BB
ORBBIR. ............
ORBBIR. ............
HEERBHA
HEERBHA
W E L

BHIE
| DB
R



ONE SIDE CUT PRESSER FOOT MECHANISM Bijipmmieimies kit 6

Ref. Parts Amt.
No. No. Description oo pA Req.
1 07400601 Adjusting Screw (M12-1X17).......c.......... B R S 1
2 07400602 Lock NUt.....ooooiiiiii PR EETE . 1
3 07400603 Presser Spring...........cocovvviiiiiinininnnn FERPE S 1
4 07400604 Presser Bar Connecting Bracket.............. JeR AR R LS. ]
5 07400605 Screw (11/64-40X10.3)......ccvvvieneeniinnnn. B, 1
6 07400606 Presser Foot Adjusting Screw................. TR EE. 1
7 07400607 Connecting Bracket Cushion.................. Bk dEAR 1
8 07400608 Presser Bar Guide..........oocovviiiiinnnin. FERPE AR 1
9 07400609 Lock Nut.....ooooiiiiiii PR EETE . 1
10 07400610 AFUSHNE NUE. ..o T L I 1
11 07400611 Screw (M6-1X8)...vviieiiiiiiiieie e, B, 1
12 07400612 Presser Bar......oooeeeeen i, FERPHEAE 1
13 % 07400613 One Side Cut Presser Foot C. Set............. Bypde R 1
14 07400614 One Side Cut Presser FOOt.........ccvvvuen.... Bpdem. 1
15 07400615 Screw (11/64-40X6.3)....ccoevviiiiiiniinnnn. B, 1
16 07400616 Carrier/Hook Driving Segment............... FAHsEEGERVE......... 1
17 07400617 Carrier/Hook Driving Lever Link............ E A stEEEEAR........... 2
18 07400618 Link Pin...........ooo EARIES . 4
19 07400619 Screw (3/32-56X3.3)..uiiiiiiiiiiiien, B, 4
20 07400620 Thread Hook Driving Lever................... L) ETEEENARAE ..o 1

BT 21 % 07400621 Top Cover Thread Hook....................... a4 (K)o 1
22 07400622 Screw (9/64-40X6.8).......cceovviiiiiiiinn. B, 1
23 07400623 Top Cover Thread Carrier Driving Lever... F A 4236 22 56 848 42...... 1
24 3 07400624 Top Cover Thread Carrier..................... EARER 2)EF(5E) .. 1
25 07400338 Screw (1/8-44X5)....ovvniiiiiiiiiiiian, B, 2
26 07400626 Presser Foot Attach Piece (Right)............. TFRPEERCE) o 1
27 07400627 Presser Foot Attach Piece (Left)............... 3F#p:E B R (A).....oo.. .. 1
28 07400628 Screw(3/32-56X1.5)..cceiiiiiiiiiiiin B, 4
29 % 07400629 Lower Knife.......oooveiiiiiiiiiiiia i, FTI R 1
30 % 07400630 Lower Knife Clamp............................ TR KRR e 1
31 07400631 Screw (1/8-44X3.5)..cccviiiiiiiiiiiiiin, B, 1
32 07400632 Yielding Section Spring........................ TP EE ... 1
33 % 07400633 Yielding Section..............cooooiviiiininnnn. JRESEBIE 1
35 % 07400635 Presser Foot Spring Plate (Left).............. FFEIFAR(CAE) e 1
36 % 07400636 Presser Foot Spring Plate (Right)............ FEAFIR(E) oo, 1
37 07400637 Screw (3/32-56X2.6)......ccviiiiiiiiiiiin B, 2
38 07400638 Spring Plate Holder............................. BEREEIE..cooven, 1
39 07400639 ChipGuard..........coooiiiiiiii, VIAER 1

K ELRMH 1 [$H3ERE %]




Byivm v e s i 6

ONE SIDE CUT PRESSER FOOT MECHANISM

Ref.

Amt.

Req.

Parts

Description

A
3

2R SRS

Chip Guard Spring..........ccoovvvvvvvennnnnnn.

07400640
07400641

40

Screw (1/8-44X3.4)....coviiiiiiiiiiinnnn.

41

R EAE(AE) e

Presser Foot Guide (Right).....................

Screw (M5

07400642
07400643

42

0.8X12). e,

43

B ) e

AP By

Presser Foot Guide (Left).....................

07400644
07400645

44
45

Screw (M5-0.8X14)....ccvviiiiiiiiiiannn..

07400648

48

Spacer.....ccoiiiii

07400649
07400650

49

Screw (3/32-56X4.3)..c.ciiiiiiiiiiiii

50

ERPRELTT N




UPPER KNIFE * CARRIER AND HOOK DRIVING MECHANISM IR AR KME T

Ref. Parts Amt.
No. No. Description o 4 Req.
1 07400701 Needle Thread Take—up ........................ zg. 4 ;,1\% ........................ 1
2 07400702 SCrew (3/16-32X4) ++++rrresrsrrrnnnseseennns - TP o)
3 07400703 Presser Bar Lifter Lever (Large)-««++--+" PR F FEARAT (K)o eee e 1
4 07400704 Screw (7/32-32X12) wwweeeeeesssesssnnmuneeens 7 SO 1
5 07400705 Stop Plunger Segment pin ««««ssxeeeseeeeeeess ¥ ;}\ap H’("Pﬁiéﬁ] ................... 1
6 07400706 Screw (MS5-0.8X5)s+w+swserssessrsssssessassensenss BE B oeeneeernnseriinnieiininn 1
7 07400707 Stop Plunger Segment:««-++++eeeeeeeeerrmimnnn BE 1) 1P RPRPTTIPRPIPIPRP 1
8 07400708 NI =+eeoroeomrmnnenemnnneneneeneeeeeneenenns BE G ceeneeernnseriinnieiininns 1
9 07400709 Presser Foot Lifter Stop Plunger ««=+++++** TR R e eeemvreeeeesneeeees 1
10 07400710 Presser Foot Lifter Lever Link (Long)*"* TP F AR AR AR ()
11 07400711 SCIEW (/64-A0X6. 1)+ +++vesrrrreernnnessuneess BB fhevneeneeneeneetee e o)
12 07400712 Presser Foot Lifter Lever Link (Short)««« TP o F TR AR AR AL (SE) - 1
13 07400713 Presser Bar Lifter Lever (Small)«--+-++-+- T o F FEABAR () eeeeeees 1
14 07400714 SCIEW (7/32-32X6)r++wwvrrrrrnreneeseenvnenee B S ueiminiinniiiieeeeene, 1
15 07400715 Presser Bar Lifter Lever:tecceesereeeecccess }IEF ep %}fl ,,;3_ ...................... 1
16 07400716 Carrier Hook Driving Rod (Left) ===+ AR ER B IR AR e 1
17 07400717 SCIEW (/64-A0XT0)r++++rrrrreeesrsnnreeeens BB B evneeneeneeneetee e o)
18 07400718 NI #+e e e oenrmnnemennnneneneneneaeeenenenenns - - A 1
19 07400719 Rod Ball (Left) ................................. J:_éﬂ% gi%g% }j{ﬁ,‘j i?‘ Hhoeeeer 1
20 07400720 INLIE #¢oevoonssesssesssssnusaossorsscassosnssns L= PP PP PP 2
21 % 07400721 Carrier HOOK Sleeve Lever:+s=srsseeresees L] oA E coeerrrnneernnnnnnnn 1
o) 07400722 SCIEW(/64-A0XG):++++veerrrneesnnnessvueenn. BB fheeneenneneeneetee e 1
23 07400723 Bracket: - ereererreeereeretetiiiiiiiianiiiiian, ;}%;Jlg /"i‘fj:i ................... 1
24 07400724 Knife Driving Tever - errerrereerraeraeeacnaanaas 17 1;?} éﬁ VL 7{?— ............ 1
25 07400725 Steady VWasher e eseesererenneseseeeeennnnns ,’% f;:%‘_u %] ...................... 1
26 07400726 Knife Driving Connection Ball(Right)+*+*** L7l Bedyik 3R (E) - 1

é—‘_‘% 37 27 07400727 Knife Driving Connection(Right)+=++=+=+++* L I Bedy ik AR (&) 1

é.:g 28 07400728 Screw (M3.5-0.6X14) seeeeeeeeereerennnnnnnnnnns R Sheeerereeniniiieiiiiiaens 4
29 07400729 Nut (Left-handed Screw):««««««=«=ssssseeeees - - PR R 1
30 07400730 Knife Driving Connecting Rod«+=+++=++++* L] BREy iR LA e 1
31 07400731 N LR R T TP TP T P Y PP PP PR PP YT PYPPPPIPPEPPPPP PR BEG e cenerereniiiiiiiiiia. 1
32 07400732 Knife Driving Connection (Left)-««+=++++++* L7 BeE) R AR (L) |
33 07400733 Knife Holder Bracket C. Set««==«xssseeeeeeee: I E R IR 1
34 07400734 Carrier/Hook Driving Sleeve «+++++sssesseeees LR EREY IR e 1
35 07400735 Knife Holder Shank Support-««:+==«=++==++++ N7/ DAREY- ;5 3 ST 1
36 07400736 SCIEW (9/64-40XE) +++++ssessesesssssessssasannans BE Bporeereereenssrnininiuinnne o)
37 07400737 Knife Holder Spring = sssssssseeeeeeeseeeeeee YR E Z—E%ﬁ% ......... 1
38 07400738 Knife Holder Guide Collar:-+----+-ssesessesaess T] GARLE coveevrenrennennennes 1
39 07400739 Screw (9/64—4OX9) ................................. i?\ Bhoorererereesanniiiiiinanns 1

* HFLBE 25 R [SHERE L]




SPREADER MECHANISM b £ 4% BE B AR 7
Ref. Parts Amt.
No. No. Description ou FA Req.
40 07400740 Knife Holder Shank......................o..... EUIIB EEAR....... 1
41 07400741 Screw (3/32-56X3.8).c.vviiiiiiiiiiiienn, BB, 1
42 07400742 Knife Support.........cooeviiiiiiiiiiinn, N7 - & - 1
43 07400743 Screw (3/32-56X1.2).cccvviiiiiiniiiiinnn. BB, 1
44 Y 07400744 Upper Knife............cooooiiiiii. ETTR 1
45 07400745 Knife Holder. . .....oooveiiiiiiian ETRBEIEE. . 1
46 07400746 Screw (3/32-56X7)..civiiiiiiiiiiiiiiiinenn BB, 2
47 07400530 Screw (1/4-40X6).....ccvvviiiiiiiiiinnnnnn. BB, 1
48 07400748 Carrier/Hook Driving Rod C. (Left)......... R EEE AR A 1
49 07400749 Knife Driving Connection (Right) C. Set... b1 711§ &2 &2 (4)4.... 1
50 07400750 Knife Driving Connection (Left) C. Set..... L4171 &2 £42(4)4.....1
51 07400751 Knife Holder Guide Collar C. Set............ JTTEH ..o, 1
52 07400752 Rod Ball (Left)........vveooeeeeeeeeeeeenn . LR E R ().
53 07400753 Knife Holder Guide Collar..................... = 1
54 07400754 Knife Holder Guide Collar Bushing(Top)........ NG EAE(L). 1
55 07400755 Knife Holder Guide Collar Bushing(Under)...... 77 & FEARE(TF)evvervenn.... 1
56 07400756 OilSeal......ccoooiiiii mE L 1
57 07400757 Screw (M3.5-0.6X8)....vvovveeeeeeeeeee.. B (— F )2
58 07400758 Screw (M3.5-0.6X8).....ccovvvviiiiiinnnnnn. BHB(—FH).........d

* ES R D [#ERSE K]



LOOPER DEIVING MECHANISM T 4 4tEe ) #td 8

Ref. Parts Amt.

No. No. Description oo pA Req.
1 07400801 Looper Driving Crank Pin..................... TF A étEes dhimiEsy...... 1
2 07400802 Screw (9/64-40X16.3).....ccccvvviiiniinnnnnn. BB, 1
3 07400803 Roll Pin for Main Shaft........................ FEH o 1
4 07400804 Looper Lever Driving Rod C. Set............ T AstEEEHFA............ 1
5 07400805 Looper Lever Driving Rod Ball............... T A4EEEARK............ 1
6 07400728 Screw (M3.5-0.6X14).......cceviviiininnnn. BB, 6
7 07400807 Looper Lever Driving Rod..................... T ASEEEHAE. ..o 1
8 07400808 Washer.........oooooii EZ.) R 1
9 07400729 Nut (Left-handed Screw)........c.....oeeai. BEME 2
10 07400810 Retaining Ring.................oooooiiiiini, 3B 2
11 07400811 Looper Lever Driving Rod Pin............... T &) 4t BegpARdE4y......... 1
12 07400812 Screw (1/8-44X5)...eviiviiiiiiiiiiiannn, BB, 1
13 07400813 Collar.......coooi BHER 2
14 07400814 Screw (11/64-40X5.8)....coviviiiiiiiiiieannn, BB, 2
15 07400815 Looper Lever Shaft............................. T 2 4tAEAR . 1
16 07400816 L0 3. ORI ... 1
17 07400817 Screw (7/32-32X20)..c.viieiiiiiiiiieaennn, BB, 1
18 07400818 Looper Lever.......cccovvviviiiiiiiiiiinannn.. TFAEAERE 1
19 07400819 Looper Driving Connection Rod C. Set...... F 4) 4t B&$y:i2i24......... 1
20 07400820 Looper Driving Connection(Upper)......... T A 4tEedhiEsd(L)....... 1
21 07400821 Pin.....oo FEH o 1
22 07400822 Looper Driving Connection Ball(Upper).... F 4) 4t B& &y 423k (L).... 1
23 07400823 NUt. L 1
24 07400730 Looper Driving Connecting Rod............. T A 4tEEEpiR AR, ... ]
c}})»)@') 22 g;igg;zé II:Iut .............. e g ua ............ 1
7 ooper Driving Connection(Lower)......... T A 4tEeEh 242 (TF)....... 1
27 07400827 Looper Driving Connection Ball(Lower)... F 4) 4t B #1242 5K (TF)....... 1
28 07400828 NUL. L 1
29 07400829 Steady Fork...........cooooiiiiiii FER i, 1
30 07400830 Screw (M3.5-0.6X8)..cvveveiiniiiiiiiiannnn. BB, 1
31 07400831 Looper Rocker Shaft........................... T ASEARR. 1
32 07400832 Looper Rocker Shaft Sleeve.................. T A4HEAAEE......... 1
33 07400833 Washer.........oooooiii EZ.) R 1
34 07400107 Screw (9/64-40X10.8)....oovviieniiiiannnne, BB, 1
35 07400835 Looper Rocker Shaft Sleeve Guide........... FA4ERREG M. 1
36 07400836 Screw (3/16-32X8)..vuvveeeiiiiiiiiiiiiiannn, BB, 1
37 07400837 Collar.......coooi T ASEAARIE. ... 1
38 07400838 Screw(11/64-40X13)....ccvvviiiiiiiinnnn... BB, 1




LOOPER DEIVING MECHANISM T 4) &t Ee B Ak 8

Ref. Parts Amt.
No. No. Description ou FA Req.
39 07400839 Looper Holder............ccooiiiiiiiiiinn, TFTASEREE. ..o 1
40 07400840 Screw (11/64-40X8.3)...ccevvveiiiiiiannnnnn. BB, |
41 07400841 Packing..........ooooiiiiiiiiii R 1
42 07400842 Adjusting Screw(9/64-40X8.2)............... PR 1
43 % 07400843 LOOPET ...t TFAEREE A AT 1
44 07400844 Screw (9/64-40X4.9).....ovviiiiiiiiinn, B 1
45 Y 07400845 Needle Guard(Front)......................e.el AR 101 I 1
46 07400846 Screw (29/256-48X3)...ceeiiiiiiiiiiiinn BB, 2
47 07400847 Screw (3/32-56X3.6)....vvieiciiiiiiiiinnn. BB, 1
48 07400848 Looper Driving Connection(Upper) C. Set....... T A étEedygssm(L)....... 1
49 07400849 Looper Driving Connection(Lower) C. Set...... T A étEedyE L a(TF)....... 1
50 07400850 SPACET . ..ttt . 1
51 07400851 WaASKET . ..o - - R 6
K EFLRMA 1 [4HEERE L]

J'-"‘
A ||I

Q) 10
|

Y




18

1254

1234

FEED DEIVING CONTROL MECHANISM

o BB ) ik

Ref.

]

AW W W W W W W W W W NN N N DN DN DN DN DD N /— = e e e e e e e
S O 00 9 N U A W N = O 0 00 NN NP W NN = O OV O NN DR W= O

Parts

No.
07400901
07400902
07400903
07400904
07400225
07400729
07400907
07400731
07400909
07400728
07400911
07400829
07400830
07400851
07400915
07400916
07400917
07400918
07400919
07400920
07400921
07400922
07400828
07400924
07400925
07400926
07400927
07400928
07400929
07400930
07400931
07400932
07400933
07400934
07400935
07400936
07400937
07400938
07400939
07400940

Description gn 4 Req.
Feed Lift Eccentric C. Set..................... FHEAERABESEE..... ]
Feed Lift Connection (Upper)................. FEHERAEAZ(L)....... 1
Screw (11/64-40X16)......ccccvvvvnviinnnnnn.. BB, 4
Feed Lift EccentricBall........................ FHEAERABECEK....]
Screw (11/64-40X4). .. oo.voovvoeeoeeee BB 4
Nut (Left-handed Screw)....................... B 2
Feed Lift Eccentric Connecting Rod......... FHRAREOHIER. ... 1
UL e, B 2
Feed Lift Connection (Lower)................. R ERRIEAR 1
Screw (M3.5-0.6X14)..vvvovvvoeeoeeoe) BB 4
Feed Lift ConnectionBall..................... R R IEARRR L 1
Steady Fork...........coooiiiiiiiiiiiiin, =Y 2 G 1
Screw (M3.5-0.6X8). . .voooeeeeeoeeee. BB 1
Washer.......oooooviiiiii EL) - R 4
Screw (M5-0.8X6)..oovvveoeeeoeeeeeeee . BB 1
Feed Drive Eccentric C. Set...........coo..... FEH AR EOESE. ... ]
Feed Drive Eccentric Ball..................... FEH BGOSR ...
Feed Drive Eccentric Connecting Rod...... e = =N A T RT R = 1
Feed Drive Connection(Lower)............... wH EEEEIEAZ(T)....... 1
Feed Drive Connection Ball................... FENBEREEAAK. ... 1
Steady Washer..............cooooviiiiiiiininn, BRI 1
Washer.......oooooviiiii E.) - R 1
NUL . e, B 1
O-TINZ. i, ORIBIE. ... 1
Feed Drive Shaft........c.covviiiiiiiiiin, PR BEEEEE. ... 1
Feed Drive/Looper Avoid Lever.............. G e, 1
Feed Drive Shaft Bushing..................... HREEEESMEG ... 1
Screw (3/16-32X9.1)...c.viiviiiiiiiiiinen. B, 1
SCrew (3/16-32X6).cvvveeveeeeeeeeeeeen . BB 1
Looper Avoid Connecting Rod C. Set........ TFastEAAAE. 1
Screw (7/32-32X10).. ..o o oeeoeeeoeeeel BB 2
Looper Avoid Connecting Rod Bushing..... F £ 4428 .. .......... 2
Needle Bearing..............ccoooviiiiinnn.. - 2
Looper Avoid Connecting Rod............... T A 4tATIAEA4 ... 1
Looper Avoid Adjusting Nut.................. PR 1
Feed Lift Connection(Upper) C. Set......... FHR AR (D)4, ... ]
Feed Lift Connection(Lower) C. Set......... 3# ¥ B F2AZ(TF)4.... 1
Feed Drive Eccentric(Upper) C. Set......... FHAERAROH( ). ...
Feed Drive Eccentric(Lower) C. Set......... ER AR BCEH(T)4E. ... ]
Feed Drive Eccentric(Upper).................. FER AR AR OE(L)... 1



FEED DEIVING MECHANISM R R B AR 10
Ref. Parts Amt.
No. No. Description oo pA Req.
1 07401001 FeedBar C. Set.............coooiiiiiia. FHABEEEMA............ |
2 07401002 Main Feed Bar.......oovveeieeeieiieianin, FEMEEZE............ 1
3 07401003 Differential Feed Bar.............ovvvevinn.... EZEFEHABETHE......... 1
4 07401004 FeedBarPlate......oovvvviiiiiinnnnn, FEHRBEBERER ... 2
5 07401005 Screw (11/64-40X18.7).c.vvvniiiiiiiiannnn. B 4
6 07401006 Screw (11/64-40X7).cc.oovviiiiieiiiiaiiiannn, B 1
7 % 07401007 Differential Feed Dog.......................... TR e 1
8 % 07401008 Main Feed DOg..........ccoovvviiiiiiiiinins. BB e, 1
9 07400302 Screw (11/64-40X7.8)...ccevviviiiiiannnnnn. B 2
10 % 07401010 Needle Guard(Rear)...................c.oueene. EARi-1 € PO 1
11 07401011 Screw (1/8-44X4.8)..ccvvvveeiiiiiiiiinnn. B 1
12 07401012 Feed Bar Eccentric Pin..............ccoouu.... R = N /ANNY - 1
13 07400508 Screw (11/64-40X6)......cccovvvviiiiiinnnnnn. L 1
14 07401014 O-TINg. e OMMBIR. ..o 3
15 07400364 Screw (1/8-44X6.4).....cccoevviiiniiiiinnnnnn. B 1
16 07401016 Feed Bar Slide BlocK........ccouunn... ERLELEMR . 1
17 07401017 Feed Rocker Link Bushing.................... FHBEEAEE. 3
18 07401018 Screw (7/32-32X6.5)..c.ciiiiiiiiiiiiiiiinnn, B 2
19 07401019 Main Feed Bar Driving Link.................. FEKEE EEEEE... |
20 07401020 Feed Rocker Link Pin.............coovevn... FEABEARES ... 2
21 07401021 Differential Feed Bar Driving Link.......... ZE8EH AR T EEEHE... ]
22 07401022 Screw (7/32-32X5)..iiieiiiiiiiiiiiiiieenn, B 1
23 07401023 Feed Rocker.......ovoeeiiee i, B 1
24 07401024 Differential Feed Bar Driving Link Slider........ EZHEHELE R BRI FR....1
25 07401025 Screw (7/32-32X4.6)...c.ceviiiiiiiiiiiinnn. B 1
26 07401026 Differential Feed Adjusting Link............. EZEEREFEGAE........ 1
27 07401027 Screw (11/64-40X6.6).........ccevvvvennnnnnn. B 1
28 07401028 Differential Feed Adjusting Lever............ E8AR ARG AL ]
29 07400924 (0 3V ORMMBIR. ... 2
30 07401030 Feed Rocker Shaft............coovvivveeini... o R AR 1
31 07400611 Screw (3/16-32X8)..ecuvecieiiiiiiiiieaanen, B 2
32 07401032 Feed Rocker Shaft Bushing................... A EEARER ... 1
33 07400929 Screw (3/16-32X6)...ccvvieiiiiiiiiiinnnn. B 2
34 07401034 Feed Rocker Link...........coooiiiiii .. PR B AREAR 1
35 07401035 Screw (7/32-32X10.5)...ccciiiiiiiiiinnn. B 1
36 07401036 Feed Adjusting Nut..................oooeei R RGBS ... ]
37 07401037 Differential Feed Adjusting Lever (Middle)...... £ &% B A& AEAR(F).... 1
38 07401038 Differential Feed Adjusting Dial Gasket..... 2 8% LEGZEHRE ... 1

* ELRMA | [4ERE K]



4043 ¥ 50

FEED DEIVING MECHANISM oA S 10
Ref. Parts Amt.
No. No. Description oo FA Req.
39 07401039 Differential Feed Adjusting Dial.............. EHEMAAGRESE. ... 1
40 07400132 Screw (9/64-40X8)...ccvviviiiiiiiiiannnn, B, 1
41 07401041 Spacer (Fiber)...........cccocoeviiiiiiinnnn, R (B ... 1
42 07401042 Corrugated Washer.............................. BARER 1
43 07401043 Differential Feed Operating Lever............ EEEFEEEL..... ]
44 07401044 Screw (M3-0.5X2.6)...vvvvvvoeeeeeeeee. BB 2
45 07401045 NUL. e L R 2
46 07401046 Screw (1/8-44X3.9)...ccviiiiiiiiiii.. B, 1
47 07401047 Screw (1/8-44X4.7). v, B, 1
48 07401048 O-TINZ. i, ORI ... 1
50 07400208 Screw (9/64-40X8)....ccceevniiiiiiiiiiinnn, B, 3



2R
(XX

e
%
£
L

9

7
2

P
’v

%

</
{)

N

£

5
\Y%

o
%
s

<
<
%

o\

R

00

<
d,

XX

R

R
Do
>

S

L

&

D

S

D
<

2

%%

e
AN

2
2

9

>
>
O

0
9

N
"
0
X

X2

S5
%
200

S

N
%

55

N
S

S

’v
S
S

ESS SIS SIS IR

"v
N

LUBRICATING MECHANISM b i 11
Ref. Parts

No. No. Description oo FA

1 07401101 Crank Chamber Oil Gauge Unit.............. HBE(L) e 1
2 07401102 Oil Height Indicator............................ MEIE T 1
3 07401103 Oil Receiver (Rear).............ccoovveinnn.. MEHERBAR) e 1
4 07401104 Ol WICK. ..., Dl 1
5 07400139 Seal. ..o T 1
6 07401106 Take-up Oil Defense Plate..................... EA R L 1
7 07401107 Pump Housing Cover (Rear) Unit............ R EIR(E) . 1
8 07401108 Screw (9/64-40X9.7)...c.oovieiiiiiiiiiinn, B 6
9 07401109 In-take Filter......oooonneeee i, L 1 1
10 07401110 Pump C.Set.....coooiiiiiii, D A 1
11 07401111 Pump Housing...............ccoeviiiininnn, T AR 1
12 07401112 Pump Gear Shaft (Short)...................... MR EE(E) . 2
13 07401113 Pump Gear Shaft (Long)...................... MREH(R). 1
14 07401114 Oil Pump Gear.............ccoevviiiiniinnnnnn. R 4
15 07401115 Pump Driven Gear.............................. MR EE .. 1
16 07401116 Screw (11/64-40X5).....cvviiiiiiiiiiiiin, B 2
17 07401014 L0 ¥ 3 OMMBIR. ... 1
18 07401118 WaASKET . .. . = R 1
19 07401119 Thread Take-up Oil Defense Unit............ R HERCN... 1
20 07401120 Screw (11/64-40X10.5)......cccceveieiiiniinnn. B 2
21 07401121 Pump Housing Cover (Front) Unit........... BB IR(AT) o eveenannnnn. 1
22 07401122 Screw (M10-1.5X6.1).....cccviiiiininn.... B 1
23 07401123 Thread Take-up Oil Defense Unit............ IHEBEER(K)....... 1
24 07400111 Screw (9/64-40X5.6).....iiviiiiiiiiiiian.. B 1
25 07401125 WaASKET . ..o - = R 1
26 07401126 Oil Receiver (Front)..............ccoevvinnnn. HEHEUWE AT e 1
28 07401128 Rubber Bushing................ccoeeivinnn... BB EE...ooc 1
29 07401129 Oil Filter Screen Rubber Seal................. R BB R 1
30 07401130 Oil Filter Screen....oouuveeeeiiiiiiieeann., PR BEER e, 1
31 07401131 Oil Reservoir Rubber Seal..................... bR RS S I 1
32 07401132 Oil RESEIVOIT. ..ot A 1
33 07401133 Screw (M5-0.8X14)....cccovviiiiiiiiiinnnn.. B 6
34 07400124 O-TINZ. i, ORMMBIE..........o.. 1
35 07400125 Drain Hole Screw (3/8-24X8)................. B, 1
36 07401136 Screw (3/16-32X8)..vvveeiiiiiiiiiieiiinn B 1
37 07401137 Pump C. Set....oovviiiiiii R 1
38 07401138 OilTube. ..., BRI S 1
39 07401139 Screw (3/16-32X8)...ciieiiiiiiiiiieiiinn B 1
40 07401140 Washer........coooiiiiiii £/ S 2
41 07400150 Screw (9/64-40X7).cc.covviiiniiiiiiiiiinn B 1
42 07401142 Ol WICK. ..., N 1



DEIRCTLY DRIVING TYPE MINI-SERVO MOTOR C.SET AR & R 12

Ref. Parts Amt.
No. No. Description ou FA Req.
1 07401201 Directly Driving Type Mini-Servo Motor... & 5& X 24 A B AR HiE...... 1
2 07401202 Screw (M6-1X20).....ceeeiiiiiiiiiiieie. . B, 3
3 07401203 Washer.........oooiiiiiii e, R 3
4 07401204 Control BoX Set.....ovouineeeiieiaieieeannn, PRI 1
5 07401205 Relay Line...........coooviniiiiiiiiiin. IR P L. ]
6 07401206 Control BOX....oeene e, PR 1
7 07401207 Switch. ... BLENBA R .o 1
8 07401208 WoOd SCIreEW. .. vvvvviiiieee, REBR ., 7
9 07401209 Pitman. ......ooueeeie e, BB AR BEAR o 1
10 07401210 Handwheel................cooooiiiiii, FHH. 1
11 07401211 Screw(M5-0.8X6)....c.oevviiiiiiiiiiiiieannnn. B, 2
12 07401212 Motor COVET.......oooviriiiaieaiiieinnn, BHEEEL 1

N




13
Amt.
Re

1

FRE

TABLE
Ref.

No.
1

13

DOO7R ZARE ............

Description
DOO7R Table.......ccooveeeeeiiii i,

Parts
No.
07401301

| BERZ/UNITom
| FTERTAZE /DIFFERENCE:£2
| DOO7R-T1-1070RE (L):1070/EE
|| DOO7R-T1RE (L):1200/F8 o
U S EEIKSSOCEE AR g w -
LY - [qV] ~— O
[ o - - -
Lo
g )
~
<
0
a ## /MY ! o9
74 _ 0/
N
- 1.
yeert
o S'697
(@]
~
b
~ o Lege
%wm:w@%
7 Loog
o o
w % Al ~— © i
<C m O O



SUPPORTING BLOCK MECHANISM B4 E R 14

Ref. Parts Amt.
No. No. Description oo pA Req.
1 07401401 Retaining Ring.................ocooiiiiie. FoER 1
2 07401402 NUL. e, BEME . 1
3 07401403 Presser Foot Lifter Connecter................. FAORPBEER .. 1
4 07401404 Presser Foot Lifter Connecting Lever(S).... #2382 3 B (/).......... 1
5 07401405 Presser Foot Lifter Connecting Lever(L).... 323824 K (K).......... 1
6 07401406 Presser Foot Lifter Switch Lever............. AR ERE R 1
7 07401407 Fix Solenoid Plate.........covevveieneinn... ER A R 1
8 07401408 Center SICeVE. .. veveeee e, AR 1
9 07401409 Fix Pin.....oooooiiiii ARG 1
10 07401410 Screw(M5-0.8X14)...ccoviiiiiiiiiiinn B 1
11 07401411 Pin.....oo AR ... 1
12 07401412 SereW(M5-0.8X10). .. .veeeeeeeeeeeeeeeeei BEAA e, 3
13 07401413 Supporting Block....................ocoeoii.. BORE R, 1
14 07400151 Emblem...............ooo BERR ., 1
15 07401415 Center Bracket............cooovviiiiiiinn, PG e 1
16 07401416 Screw(3/16-32X3.5) i, B 2
17 07400164 RiVet. .o\, BPAT .o, 2
18 07401418 S01enoid Set......eeveeei ERs A 1
19 07401419 Screw(M6-1X16).....ccoviviiiiiiiiiennn. B 6
20 07401420 Screw(M5-0.8X12)...cviiiiiiiiiiiiinn, B 3
21 07401421 Solenoid........ooovviiiii TEER] oo 1
22 07401422 NUL. e ER A = 1
23 07401423 SPIING. .., TGEERE ... 1




"AW1" DEVICE C.SET (SELECT DEVICE)

Ref.

]

W W W W W W W W W N NN N N N DN DN DN DN o e e e e e e
0O I N i A W N = © OV 0 N DN R W NN ~=O VW o IO N A W N —~= O

Parts

No.
07401501
07401502
07401503
07401504
07401505
07401506
07401507
07401508
07401509
07401510
07401511
07401512
07401513
07401514
07401515
07401516
07401517
07401518
07401519
07401520
07401521
07401522
07401523
07401524
07401525
07401526
07401527
07401528
07401529
07401530
07401531
07401532
07401533
07401534
07401535
07401536
07401537
07401538

Amt.

Description on 4 Req.
AW Clear System............ccceeeviiiinninnn... 8 N DU 1
AW Tube System............ccoeeveeeininnn... BB M, 1
Connect TUDC...o.veeee e, BB 1
Fixed Ring...........cooeviiiiiiiiiis B ER 1
WoOd SCIreEW...ovvveiiiiecee, REBE ., 4
TUDC. et SR B e 1
Bracket....oooveen FEZE 1
WoOd SCIreW. .. ovvveiiice, REB ., 4
Solenoid Valve.....ooovo i TAEERY oo 1
Coupler....oovviiiii i BRBEEA ., 1
Screw (M3-0.5X24)....c.covviiiiiiiiiiinnn. B 2
TUDBC. et e SR e 1
Pneumatic Regulator..............coooooeo o RUBREB B .o 1
Coupler.....cooviiiiiii e BREEEA 1
GaUEZE. . ovieiee e, B R 1
Connect Valve.......ooovvveeiiiiiiiie e BB 1
Fixed Ring...........ooovviiiiiiiiiins B ER 1
Bracket. ..oouweee e FEZE 1
Screw Ring.........ooooiiiiiiiiiiiii., 28 1
Screw (M5-0.8X9)...ovviviiiiiiiiiie, B 2
Bracket. ...oueeeee e FEZE 1
Spring Washer...................oooeiiiinii, BEHEA 2
NUL . e L2 = 2
Coupler.....cooviiiiii i BREEEA 1
Washer.......oooooviiiiii E1) - B 2
Spring Washer...................oooeiiiinii, BEHEA 2
Clear PIpe.......ooviiiiiiiiiiieeeee, S B e 1
Bag. ..o A 1
Fixed Ring...........cooovviiiiiiiiiiins B ER 1
Bracket. ...ouweeee e FEZE 1
Washer.......oooiiiiiii E.0) - R 1
Washer.......oooovviiii E.) - B 1
Washer.......ooooiiiiii EL) - B 2
Screw (M5-0.8X19.8)....cvvviviiiniinnnnnn. B 1
NUL . e L2 o 1
Bracket. ...oueeeee e FEZE 1
Screw (M5-0.8X11.7).cucviiiiiiiiniinnn, B, 2
Screw M5-0.8 X 15.9)..cvveeviniiniiinnn.n. B 2

SMEXRA B B-AW] (228 15



15
Amt.

Req.

NERXRA R B-AW] (Z80H)

"AWI1" DEVICE C.SET (SELECT DEVICE)

Ref.

Parts

Description

Holder. ..o,

07401539

39
40

Screw (M2.5-0.45X3) «.vovveeeeeeeeereeeeens

Screw (M5

07401540

S0.8X3.8) oo BB

07401541

41

Spring Washer.................ooooiiiin

07401542

42

Screw (M4-0.7X6).....ccviviiiiiiiiiiannn,

07401543

43

Holder. ..o,

07401544

44
45

BB B e

Clear Pipe.....ccovviiiiiiiiiiiieiee

07401545

AJE B

(070} SN

07401546

46




16

39

"AW2" DEVICE C.SET (SELECT DEVICE)

Ref.

o

A B~ BN B W W W W W W W W W W N
W N — O O 0 9 N Lt B W N = O

Parts
No.
07401601
07401602
07401603
07401604
07401605
07401606
07401607
07401502
07401527
07401530
07401531
07401532
07401533
07401534
07401535
07401536
07401537
07401538
07401539
07401540
07401541
07401542
07401543

Description
AW Case Set..oovvviiiiii i,

AT CaSE..oovviiieii

Stable Strap........coovviiiiiiiiii
AW Tube System..........cccoveiviininnnnn..
Clear Pipe.......oovviiiiiiiiiiiiiiiieee,
Bracket.........ooooviiiiiii
Washer........ooooiiiiiiii

Washer.......coooiiiiiiii
Washer.......coooiiiiiiii
Screw (M5-0.8X19.8)....coiiiiiiiiiin,
NUL e

Bracket.........ooooiiiiiiii
Screw (M5-0.8X11.7)...eviiiiiiiiiiiin,

Screw (M5-0.8 X 15.9)....coiiiiiiiii...
Holder........ooooviii,

Screw (M2.5-0.45X3) ooviviiiiiiiiii,
Screw (M5-0.8X3.8) ..ovvviiiiiiiiiiieens
Spring Washer.................c.oooiiii,
Screw (M4-0.7X6)......cccovviiiiiiiiiinnnnn.

FHAGEE)RA B a-AW2 EZ8E) 16

Amt.
o 4 Req.
BRAEE .o, 1
3 S 1
TR e 1
BB 1
B 1
AEEYE..o 1
R 1
BB, 1
BB 1
FEAE 1
B 1
B 1
B 2
B, 1
BEME e 1
FEAE 1
B, 2
B, 2
FEJE i 1
B 2
B 1
BB 1
BB, 1



17

28 (MUt /S 4R)
29 (gt 4R)

THREAD STAND

Ref.

@]

[\ RN \S RN \S I \S I\ T N2 \° 2 \S I S I\ e e e e e e e e e e e
O 0 39 O i A W DD —m O O 0 39O L A W DN~ O

Parts
No.
07401701
07401702
07401703
07401704
07401705
07401706
07401707
07401708
07401709
07401710
07401711
07401712
07401713
07401714
07401715
07401716
07401717
07401718
07401719
07401720
07401721
07401722
07401723
07401724
07401725
07401726
07401727
07401728
07401729

BEW 17
Amt.
Description oo Req.
Column Pipe (Lower).............cccoouenenn. T&AE. .o 1
Column Pipe Connecter...................... 8EAEHESE.........oin 1
Column Pipe(Upper).......ccccevininininn... &AL 1
Thread Guide Holder (Large)................. RIBGAZE EJE e 1
Thread Guide Holder (Small)................. INBGARE R 1
Screw (M4-0.7X11.9).....eocveeeeeeeeee . BB B 3
NUL. e, BEME 4
Screw (M4-0.7X24-6).....vvooveeeeeeeeen BB 1
Thread Guide Arm.......ccovvveeeeiiinnenn... BAREEE 1
Spool Stand (3 Spool Type)................... 3R EHEE 2
Thread Hanger (3 Spools Type)............... 3FLBERE 2
Column Pipe Connecter...................... SEAEHESA........oooial. 4
Screw (M6-1X16.8). .. .ooeeeeeeeeeeeee. BEEh 4
NUL. e, YR 1
Screw (M5-0.8X16.8).....vvoveeeeeeeeen BEEA 2
NUL. e, YR 8
Spring Washer.....................oooa BEIA 4
Column Cap.........cooovvviiiiiiiiiiin . FEIRE o 1
WaASKET . .. TR 2
Spring Washer.....................ooa BEIA 6
SPOOl Pin.......ooiiiiiiii U EBRBREE 6
Thread Guide (6 Spool Type).................. 6 FLIBLGAE ... 1
SPOOl Mat......ooviuiiieiiii i BRI 6
Spool Seat DiSC......c.oviviveiniiie L ERBRRE 6
Spool Cushion............ccooooviviii RSB T 6
Rubber Spool Cushion......................... BB T .. 6
Retaining Ring.................ocoooiiiini, FOIR 6
Thread Stand.................oooiiii B ZE(WEE N 1
Thread Stand.................oooiiii B E(RSTESR) . 1



DOUBLE SIDE CUT PRESSER FOOT MECHANISM & QZELDEE i 18
BEG) /)RR Ref. Parts Amt.
No. No. Description oo pA Req.
1 % 07401801 Double Side Cut Presser Foot C. Set......... Btpd0 B4m. . ................ 1
2 07401802 Double Side Cut Presser Foot.................. BEIIFR .o 1
3 07400615 Screw (11/64-40X6.3)....ccoevviiiiianinnnn, B, 1
4 07400616 Carrier/Hook Driving Segment............... FaHEESGEEHBA......... 1
5 07400617 Carrier/Hook Driving Lever Link............ A stERENEAR........... 2
6 07400618 Link Pin.........ooooi EARIES . 4
7 07400619 Screw (3/32-56X3.3)...iiiiiiiiiiiieaaan, B, 4
8 07400620 Thread Hook Driving Lever................... L) EHBEENARAR .. 1
9 07400621 Top Cover Thread Hook....................... P ARARIB A 1
10 07400622 Screw (9/64-40X6.8).......cceovviiiiiiiinnnnn B, 1
11 07400623 Top Cover Thread Carrier Driving Lever... FAf 4236 22 5 )48 42...... 1
12 07400624 Top Cover Thread Carrier..................... B ARARIEAE . 1
13 07400338 Screw (1/8-44X5). ..o vvoeeoeeeeee ] BB, 2
14 07400626 Presser Foot Attach Piece (Right)............. IR BERCE). 1
15 07400627 Presser Foot Attach Piece (Left)............... 39K E B R (£)..ooovennenn. 1
16 07400628 Screw(3/32-56X1.5)..ccvviiiiiiiiiiiin B, 5
17 07400629 Lower Knife..............ooooiiinn. N7/ 1
18 07400630 Lower Knife Clamp............................ TFTITIRAR e 1
19 07400631 Screw (1/8-44X3.5)..cccviiiiiiiiiiiiinn, B, 1
20 07400632 Yielding Section Spring........................ R EEE. ... 1
21 % 07401821 Yielding Section.............cooeviiiiiiinnn FFEEBE .o 1
22 % 07401822 Presser Foot Tongue................c.ooueven.n. AR e, 1
23 07401823 Screw (3/32-56X2)...ccviiiiiiiiiiiiiiiean, L 1
24 5 07401824 Presser Foot Spring Plate (Left).............. FEFR(E) oo 1
25 % 07401825 Presser Foot Spring Plate (Right)............ FEIFAR(E) o eeennnn. 1
26 07400637 Screw (3/32-56X2.6).....cccviiiiiiiiiiiinn B, 2
27 07400638 Spring Plate Holder..................c..oevene, BERERE.....ooe. 1
28 07400639 ChipGuard...........ooviviiiiiiiii, VIBHHER. 1
29 07400640 Chip Guard Spring.............cooeviiiiinnn MAERBEE........... ]
30 07400641 Screw (1/8-44X3.4)....ccooviiiiiiiiinnnn. B, 1
31 % 07401831 Lap Former Guide.............................. AR 1
32 07401832 Screw (3/32-56X3.5)..ccciiiiiiiiiii BB, 1
' 33 07401833 Screw (3/32-56X3.9)....c.civiiiiiiiiii B, 1
S 7 34 07401834 Lap Former Guide Support.................... BB 1
\J\\ -4y / 35 07401835 Lai Former Guide Spljilzlg ..................... EAHEBBER 1
J 36 07401836 Lap Former Guide Plate (Left)............... AT R IBIE) e, |
: il | 37 07401837 Lap Former Guide Plate (Right).............. ERBFIE) e 1
‘ —\\‘\\%@\g}; S 4}; J 38 07400218 Screw (1/8-44X8)... . v oo, SR 8

NG 4 v * 2B 1 (4% E]



18
Amt.

7)1 B A AR

DOBLE SIDE CUT PRESSER FOOT MECHANISM
Parts

Ref.

Description

e
=

Sewing Cylinder Cover (Upper).............. F &

07401839

39

—

B(L)
AR ERE

1% 3% e
i

Dust Defender (Upper)........cccevvvinnnn...

Screw (3/32-56X2.1).cuvviiiiiieiiiiiiann
Main Feed Dog........cccovviiiiiiiiiina.
Stitch Plate............cooo

07400221
*
07400220

% 07401841

40
41
42
43

Seal Gasket.....ooovveiiiii i,

07400217

44
46

Screw (9/64-40X6.4).......vovveeeeeeeeenn..

07400538

AR B

Stitch Plate Tongue.....................oooeni.

47

Screw (3/32-56X2)..cciiiiiiiiiiiiiiiiiien

07400547

48

Spacer... oo

07400649

07400650
* ELBHA 1 [4HERE

49

SEXA3). oo,

Screw (3/32

50

%1

)T A




19

ATTACHMENT BOX

Ref. Parts

No. No. Description

1 07401901 Attachment Box.................oooiiinni,
2 07401902 Hexagonal Wrench C. Set.....................
3 07401903 Thread Tweezers.........cc.coovviiiiiiniinnn..
4 07401904 Threading Wire..............ocooviiiiiinnnnn,

5 07401905 Screwdriver C. Set..........coevvviiiiiiinnnnn.
6 07401906 Hairbrush............coooii

7 07401907 Screwdriver........ocovvviiiiiiii i,
8 07401908 Needle....oooviiiii
9 07401909 Needle....oooviiiiii
10 07401910 Wrench........oooooiii
11 07401911 Wrench.........oooiii
12 * Presser Foot Spring Plate C. Set..............

16 07401916 Looper Gauge.........ccovvviiiiiiiiiiiiiinnnnnn.
17 07401917 Needle Height Gauge...........................
19 07401919 Lower Knife.............cooiiiiiiiiiinn.
20 07401920 UpperKnife.........cooooveiiiiiiiiiiiin..

21 07401921 Adjusting Gauge.............ccoeiiiiiiiiinnn..

22 07401922 THES . et
23 07401923 Looper Gauges.........oovvvveiiiiiiniinnnannn.

* ELBH 1 [$HERSEE]

i1 & 19
Amt.
o 4 Req.
BB, 1
NANARFA. ... 1
TR 1
TS 1
BT M. 1
E | 1
BRAAA T 1
B 10
B 5
RF 1
RF 1
FPRPIR B4R ... 1
AATRAGRE ... ]
HHESERAD S ... 1
TFYITTR oo 1
=07/ 2 ) 1
PEHARF .o, 1
R 3
T A EFATER.....oe 1



20

ACCESSORIES
Ref. Parts
No.  No.

1 07402001
2 07402002
3 07402003
4 07402004
5 07402005
6 07402006
7 07402007
8 07402008
9 07402009
10 07402010
11 07402011
14 07402014
15 07402015
16 07402016
17 07402017
18 07402018
19 07402019
25 07402025

Description

Funnel..............o.ooooiiiiiii.

Rubber Cushion....................
Spare Parts Book...................

Screwdriver.........................

Thread Stand C. Set................

Screwdriver.........................

Screw(3/8-24X32) ...
Washer. ...,

Screw C. Set..oovvvivviiiiiinnn..

Screw C. Set. oo i,
WaShET . ...,

Supporting Block Rubber Cushion...............
Supporting Block Rubber Cushion Set............

Instruction & Maintenance Book

M A4 48 20
Amt.
;) 4 Regq.
T 1
e 1
BRI, 1
BB 4
BEBAR. 4
BB ..o 1
BRGAA T 1
B, 1
BEREE 1
Pl Rz ) - D 1
BERRE] 1
BRGA T 1
BB, 2
BB 2
- SR 1

EoBEREBEBR.....1
PeEREREBRE4A. ... ]



SELECT DEVICE(02-T1) EIEEA(02-T)-# 2 21

Ref. Parts Amt.
No. No. Description oo pA Req.
1 07402101 Tape Holder...........coooovvvviiiieiie e BRBFE R JE o 1
2 07402102 Tape Tension Disc Clamp..................... RAFEERR .o 1
3 07402103 Tape Thread Guard (Rear)..................... BB ZEMGL) ., 1
4 07402104 Tape Thread Guard (Front).................... HEEZE(AT) o eeeeeeeanannns 1
5 07870534 Screw (9/64”-40X4).....ccooiiiiiiiiiiiannn. B, 1
6 07402106 Spring Disc Nut............oooeviviiiiiiinin..., BEERENE. 4
7 07402107 Tape Spring...........cooeviuiniiiiiiiinn, B 2
8 07402108 Tension Post.......ovveieeiiiiiiii i, RAEE A 2
9 07402109(WFO03) Wash.........oooveoeeeoee oo, BB e 2
10 07400302 Screw (11/64”-40X7.8)....cveviviiiniinnn..n. B, 2
11 07402111 Presser FOO . .oovvni i, FER ., 1
12 07402112 ChipGuard.........coooviiiiii, VI ER . 1
13 % 07402113 Lower Knife....ooouneeeeeiiiiiieieiii i, TFTYITT o 1
14 07402114 Knife SUPPOTt.... e eooeeeeeeeeeeeeseeeeee, EIA R e, 1
15 % 07402115 Presser FOOt C. Set...uvvvienniiiiiian, FPELE ... 1
16 % 07402116 Yielding Section.............ccoevvveinininnnnn. AN E ., 1
17 07402117 Tape Control Bracket ...........ccoovevvoo BRI IEFIZE oo 1
18 07400320 Top Cover Thread Tension Spring............ LERRIRAEE ... 6
19 07402119 Tape Reel C.Set......coovvvviviiinii e RS 1
20 07400615 Screw (11/64-40X6.3)....cccovviiiiiiininnnn. B, 1
21 07400616 Carrier/Hook Driving Segment............... rasEEHHth......... ]
22 07400617 Carrier/Hook Driving Lever Link............ E A stEEENEAR............ 2
23 07400618 Link Pin...........ooo BARIES . 4
24 07400619 Screw (3/32-56X3.3)..c.iiiiiiiiiiieeen, B, 4
25 07400620 Thread Hook Driving Lever................... L) ETEEENARAE ..o 1
26 07400621 Top Cover Thread Hook....................... EARGRIBER A 1
27 07400622 Screw (9/64-40X6.8).......ccoevviiiiiiinnnn B, 1
28 07400623 Top Cover Thread Carrier Driving Lever... FAf 4236 22 56 848 42...... 1
29 07400624 Top Cover Thread Carrier..................... EARGRIEEE . 1
30 07400338 Screw (1/8-44X5)....oiiviiiiiiiiiiiin, B, 2
31 07400626 Presser Foot Attach Piece (Right)............. TFRPEERCE) o 1
32 07400627 Presser Foot Attach Piece (Left)............... 3F#p:E 8 R (A).....c.... .. 1
33 07400628 Screw(3/32-56X1.5)..ccviiiiiiiiiiiiin B, 5
34 07400630 Lower Knife Clamp............................ TFTITIRAR e 1
35 07400631 Screw (1/8-44X3.5)..ccviiiiiiiiiiiiiin, B, 1
36 07400632 Yielding Section Spring........................ TR ERET. ... 1
37 % 07401822 Presser Foot Tongue..............c.ccoeuvnen.n. BT AR e, 1
38 % 07401824 Presser Foot Spring Plate (Left).............. FFEIFAR(AE) e 1
39 % 07401825 Presser Foot Spring Plate (Right)............ FEAFIR(E) oo 1

* EE R 1 [#ERSE K]



21

19

SELECT DEVICE(02-T1)
Ref. Parts

No.  No.

40 07400637
41 07400638
42 07400640
43 07400641
44 07400740
45 07400741
46 07400743
47 % 07400744
48 07400745
49 07400746
50 07400530

Description
Screw (3/32-56X2.

6) e

Spring Plate Holder.............................

Chip Guard Spring

Screw (1/8-44X3.4)...cceiiiiiiiiiiiii

Knife Holder Shank..............coooviiii....

Screw (3/32-56X3.

8) et

Screw (3/32-56X1.2).cuviieiiiiiiiiiiin.

Upper Knife........
Knife Holder.......

Screw (3/32-56X7)..ueieiiiiiiiiiiiiin

Screw (1/4-40X6).....coviviiiiiiiiiiiann..

* HLBE 1 [4HEERK R]

EIEEA(02-T-2 2 21

o 4
BB
BRI ..

MAmER RS

L4171 B € A
YR
YR
EAR .
LR B ...
YR
YR



22

21

SELECT DEVICE(01-T2)
Ref. Parts

No.  No.

1 07402201
2 07402202
3 07402203
4 07402204
5 07402205
6 07402206
7 07402207
8 07402208
9 07402209
10 07402210
11 07402211
12 07402212
13 07402213
14 07402214
15 07402215
16 07402216
17 % 07402217
18 07402218
19 % 07402219
20 5 07402220
21 07402221
22 07400615
23 07400338
24 07400626
25 07400627
26 07400628
27 07400629
28 07400630
29 07400631
30 07400632
31 5 07400633
32 07400637
33 07400638
34 07400640
35 07400641
36 07400144
37 07400146
38 07400147

Description oh 4

Tape Reel Support..........ccooooeeviiiinn.. BEARZE
SCrew(9/647-40 X 17)..veeeeeeeeeeee . SR
Rubber Cushion.........ooooeiiiiiiiiiiiii.. BB R ..
Tape Reel Shaft.........................L BEAE 8.
NUL. e YR,
Tape Reel.......coovviviiiiiiiiiie BEARAR ...
Tape Reel Spring...............ccooviiinn... B
Collar( 10 x16 x 6mm)..............ceenennn.. BHIZ .
Screw(9/647-40 X 7.9)...o..vvveeeeeeeee SR
Tape Guide.........ccoovvvvieiiiieiee R E S S22
Screw(M4-0.7 X 5).eieiniiiiiiiiiiieieaan B
Frame Chip Guard............................... RS .
Binder..........ooii 3% B(HoN)........
SCreW(9/647-40 X 5)..ooeeeeeeeeeeee BEHA
Cushion BlocK.......oooiiiiiii i, EL
ChipGuard...........cooviiiiiiiiii, YIAHER..........
Presser FOOU wvveneiieiee e, FEBP .
Presser FOOt C. Set vuuvveenvoeieeeaeaaeeann... jeE . ... e,
Presser Foot Spring Plate (Left).............. ¥ EIFR(E)........
Presser Foot Spring Plate (Right)............ ¥ EIFR(E)........
Tape Reel C.Set.......cooovviiiiiiiiiiina.. BEA&ME. ..
Screw (11/64-40X6.3). .oveeeoeeeeeeeeee. SR
SCrew (1/8-44X5). ... veoeeeieeeeeeeeeeee] SR
Presser Foot Attach Piece (Right)............. MR R (CF)
Presser Foot Attach Piece (Left)............... 39 B2 48 R (&)
SCrew(3/32-56X1.5). . oeveeeeeeeeeeeei . SR
Lower Knife.......ooovoiieiiii . B7/P P
Lower Knife Clamp............................ Tl R
Screw (1/8-44X3.5)....vveoeeeeeeeeei, SR
Yielding Section Spring........................ 19 B dh g g 8 E
Yielding Section.............ccooeviiiniininnnnn FeEEBE ...
SCIEW (3/32-56X2.6). .. vvveeoeeeeeeeee. BEHA
Spring Plate Holder............................. BERE LR

Chip Guard Spring..................cooennnn. R
Screw (1/8-44X3.4). ..o v eoeeeeeeeeeeee] BEHA
Frame Chip Guard Washer..................... EHEZEEZHRA
Frame Chip Guard Spring..................... BAEEE. ...
Screw (M5-0.8X8.5). ... vevoeeoeeeeeeen, BEH

K ELmmt 1 [4HERE L]

BAZELH(01-T2)-Rh 4%

22

........ 1



23

23

AR A (ST

SELECT DEVICE(S)

Ref.

N

Amt.

Parts
N

Q

~

Description

0.

0.

o)

&
B cecesecnnss

eIk R

Top Cover Thread Tension Spring............

07400320

1




SELECT DEVICE(01-DS) EIZEAH(01-DS)-7BKK 24

Ref. Parts Amt.
No. No. Description ou FA Req.
1 07870303 Top Cover Thread Tension Spring............ LERRIRAEE ... 6
2 % 07402402 Presser Foot (01)-452........civivviinininn.n ERIHI01)-#4% 452....1
3 % 07402403 Main Feed Dog (One Side Cut)............... BEEEY). 1
4 Y 07402404 Main Feed Dog (Double Side Cut)........... BFEEEY) 1
5 07402405 Needle. ..o, S L 4
6 07402406 Retainer.......ooviiiiiiiiii e FREE . 1
7 Y 07402407 Differential Feed Dog.......................... AT BT e, 1
8 07402408 Presser FOOt C. St .uvvenieneeeeieieeiinn, ERMEMA. ... ]
9 07402409 One Side Cut Feed Dog C. Set................. BypAEa.. .., 1
10 07402410 Double Side Cut Feed Dog C. Set............ o EE.. . |
11 3 07402411 Lower Knife Clamp...................ooouenee TYIT] AR e 1
12 % 07402412 Presser Foot Spring Plate (Left).............. FEFR(E) oo 1
13 07400615 Screw (11/64-40X6.3)...ccccviviinninnninnnnn. B, 1
14 07400616 Carrier/Hook Driving Segment............... FOHESGEEBA......... 1
15 07400617 Carrier/Hook Driving Lever Link............ E A stEEEEAR........... 2
16 07400618 Link Pin...........ooo EARIES . 4
17 07400619 Screw (3/32-56X3.3)...c.iiiiiiiiiiieen, BB, 4
18 07400620 Thread Hook Driving Lever................... L) EHBEENARAR ... 1
19 07400621 Top Cover Thread Hook....................... EARGRIBER L) 1
20 07400622 Screw (9/64-40X6.8).......cceevviiiiiiiinnnn B, 1
21 07400623 Top Cover Thread Carrier Driving Lever... FAf 4236 22 56 848 42...... 1
22 07400624 Top Cover Thread Carrier..................... EARIEZE . 1
23 07400338 Screw (1/8-44X5)....oivniiiiiiiiiiiinn. B, 2
24 07400626 Presser Foot Attach Piece (Right)............. FFPHPEER(E). e 1
25 07400627 Presser Foot Attach Piece (Left)............... ¥ PR (£)..ceovennnnn. 1
26 07400628 Screw(3/32-56X1.5)..cciiiiiiiiiiiin. B, 5
27 07400629 Lower Knife..............oooiiiiiiiinnn. N7/ 1
28 07400631 Screw (1/8-44X3.5)..cccviiiiiiiiiiiiiin. B, 1
29 07400632 Yielding Section Spring........................ TFEBBIERET. ... 1
30 v 07400633 Yielding Section.............ccooevvveinininnnnn. FPEBEBYE . 1
31 3 07400636 Presser Foot Spring Plate (Right)............ FEIFR(E) o ooeeennnn. 1
32 07400637 Screw (3/32-56X2.6)......ccviiiiiiiiiiiinn BB, 2
33 07400638 Spring Plate Holder............................. BEREEIE. oo, 1
34 07400639 ChipGuard..........coooiiiiiiii, VIAER 1
35 07400640 Chip Guard Spring................ccoeeeeninn VIAEREE. ... 1
36 07400641 Screw (1/8-44X3.4)....ccoiiviiiiiiiiiin. B, 1
37 07400539 Needle Bar......cooovviiiiiiiiiiiiii i, A 1
38 * Needle Clamp..........coooevviiiiininininnnn, ., 1
39 07400543 Screw (3/32-56X2.5)..cciiiiiiiiiiiii B, 5

* HLBr 1 [4EERSER]



SELECT DEVICE(02R) EAZ M (02R)-FR Ak £ 4% 25

Ref. Parts Amt.
No. No. Description ou pA Req.
1 % 07402501 Double Side Cut Presser Foot C. Set......... 8493 B4 ................ 1
2 07401802 Double Side Cut Presser Foot.................. BEIRI .o, 1
3 07400615 Screw (11/64-40X6.3)....cccooviiiiinininnnnn. B, 1
4 07400616 Carrier/Hook Driving Segment............... FAHESGHVA......... 1
5 07400617 Carrier/Hook Driving Lever Link............ EAstEEEEAR... 2
6 07400618 Link Pin........ooooooiiii EARFEAY ., 4
7 07400619 Screw (3/32-56X3.3) i B 4
8 07400620 Thread Hook Driving Lever................... )T BEEHARAR . 1
9 07400621 Top Cover Thread Hook....................... P ARARIBAE A 1
10 07400622 Screw (9/64-40X6.8).......ccooviviiiinnn.. B 1
11 07400623 Top Cover Thread Carrier Driving Lever... F A 4246 22 BE 848 42...... 1
12 07400624 Top Cover Thread Carrier..................... EARRIEEE . 1
13 07400338 Screw (1/8-44X5). ..o, B 2
14 07400626 Presser Foot Attach Piece (Right)............. FFPIEERCE) . 1
15 07400627 Presser Foot Attach Piece (Left)............... 3FBPiEHE R (£)..coovennnne. 1
16 07400628 Screw(3/32-56X1.5) ..o, B 5
17 07400629 Lower Knife..................coooiiiin . TV e, 1
18 07400630 Lower Knife Clamp............................ RZVE 3 - 1
19 07400631 Screw (1/8-44X3.5).c.iviiiiiiiiiiinn, B 1
20 07400632 Yielding Section Spring........................ R EREE. ... 1
21 % 07402521 Yielding Section............ccevviiiiiiinnnnnnn. RSB E . 1
22 % 07401822 Presser Foot Tongue................ccceeenn... HEAT AR e, 1
23 07400650 Screw (3/32-56X4.3)...eiiiiiiiiiiiii B 1
24 % 07401824 Presser Foot Spring Plate (Left).............. FEFROE) oo 1
25 % 07401825 Presser Foot Spring Plate (Right)............ FEIFAR(E) o eeennnnn. 1
26 07400637 Screw (3/32-56X2.6)...c..ceiviiiiiiiiiiinnn B 2
27 07400638 Spring Plate Holder.................cccooon..... BERBERE. oo 1
28 07400639 ChipGuard...........oooiiiiiiiii, IR ER .. 1
29 07400640 Chip Guard Spring.................oeeininnnn A EREE. ... 1
30 07400641 Screw (1/8-44X3.4)....ccoviiiiiiiiiiiin, BB 1
31 ) ¢ Stitch Plate Tongue.................cooveuenen AR B 1
32 07400538 Screw (9/64-40X6.4).......ccoovvviiiiiiinnnn. B 3
33 07400547 Screw (3/32-56X2)...civiiiiiiiiiiiiiiiienn B 1
34 ) ¢ Stitch Plate........ccoovoiiii i, MR oo 1
35 % 07401008 Main Feed DOg.........ccooviviiiiiiin.. AR e, 1
36 % 07401010 Needle Guard(Rear)...............ocoeevenenen. SHAE(AZ) .o 1
37 % 07401007 Differential Feed Dog...............c.ceevee AT AT 1
38 07400302 Screw (11/64-40X7.8)...cccvivviiiiiiannnnnnn. B 2
39 07401011 Screw (1/8-44X4.8)...cvvvvieiiiiiiiiinnn, B 1
40 07400649 SPACET . .\ttt I 1

* ELBA ] [4IE84 %)



SELECT DEVICE(02H) iE 2 Fe 5 (02H)- 1,488 F 26

. Ref. Parts Amt.
] No. No. Description ou FA Req.
1 % 07402601 Double Side Cut Presser Foot C. Set......... 82493 B4m.................. 1
B 2 07402602 Double Side Cut Presser Foot.................. R L1 T 1
3 07400615 Screw (11/64-40X6.3)..cccccviiiiniinnninnnnn. BB, 1
%{? 44 4 07400616 Carrier/Hook Driving Segment............... LAHBEHBLA......... 1
g 5 07400617 Carrier/Hook Driving Lever Link............ E A stEEEEAR............ 2
845 6 07400618 LAnK Pin. ..o AT 4
36 % 7 07400619 Serew (3/32-56X3.3) e eeeveeeeee e, BB e, 4
8 07400620 Thread Hook Driving Lever................... L) EHBEENARAR ... 1
37 | 9 07400621 Top Cover Thread HoOK..............ccv..... AR e, 1
I 10 07400622 Screw (9/64-40X6.8).......ccoovviiiiiiiinnn.. B, 1
/@;\;@' 11 07400623 Top Cover Thread Carrier Driving Lever... b Af 4236 22 e B AEAT...... 1
. 39 7 12 07400624 Top Cover Thread Carrier..................... EHRIER e !
13 07400338 Screw (1/8-44X5)....oiiniiiiiiiiiiiin, B, 2
gi 40 14 07400626 Presser Foot Attach Piece (Right)............. FPRPRHEER () 1
15 07400627 Presser Foot Attach Piece (Left)............... ¥ P& R (£)..ooovennnn. 1
16 07400628 Screw(3/32-56X1.5)..cciiiiiiiiiiiinn, BB, 5
17 07402617 Lower Knife.............coooiiiiiiiine. N7/ 1
18 07400630 Lower Knife Clamp............................ DRZVE 3 - 1
19 07400631 Screw (1/8-44X3.5)..cccviiiiiiiiiiiiin. B, 1
20 07400632 Yielding Section Spring........................ TFEBMBER ... 1
21 % 07401821 Yielding Section.............ccoevvveinininnnnn. TR . 1
22 % 07401822 Presser Foot Tongue................cccoeuenen.. BT AR e, 1
23 07401823 Screw (3/32-56X2)...ccviiiiiiiiiiiiiiii, B, 1
24 % 07401824 Presser Foot Spring Plate (Left).............. FEFROE) oo 1
25 % 07401825 Presser Foot Spring Plate (Right)............ FREIFAR(E) e 1
26 07400637 Screw (3/32-56X2.6)......ccviiiiiiiiiiinn B, 2
27 07400638 Spring Plate Holder............................. BERAB R, 1
28 07400639 ChipGuard..........coooiiiiiiii, VIAER 1
29 07400640 Chip Guard Spring................ccoeeeevinn VIAEREE. ... 1
30 07400641 Screw (1/8-44X3.4)....ccoovviiiiiiiiiiin. B, 1
28 31 % 07402631 Lap Former Guide.............................. A B 1
32 07401832 Screw (3/32-56X3.5)..cciiiiiiiiiiii B, 1
33 07401833 Screw (3/32-56X3.9)....c.ciiiiiiiiiiii BB, 1
34 07401834 Lap Former Guide Support.................... BA B o 1
35 07401835 Lap Former Guide Spring..................... A REER. .. 1
36 07402636 Ktife SUPPOLt.. .. veeeeeeeeeeeeeeeeeeeeeee IRVLE L T |
37 % 07402637 Upper Knife............oooooiiiiiiiiiin, ETT R 1
38 07402638 Knife Holder..................cooooiiin s, EARBERE. .o 1
39 07402639 Screw (3/32-56X8)...ccviiiiiiiiiiiiiiiiin B, 2

* ES R 1 (RS K]



26

EIE AL (02H)- 4538 F 26

SELECT DEVICE(02H)

Ref.

Amt.
R

&
B2 &4

SCreW (3/32-56X4.3). e e oveeeeeeeeeeeen . SRR

Parts

e
1
1
1
1
1
1

B
2R 44

EIIBE AR

Knife Holder Shank............................
Screw (3/32-56X1.2)..cciiiiiiiniiniinn..... BB &

Screw (3/32-

Screw (1/4-40X6).....covveiiiiiiiiiiiiniann.
Spacer.....ccovviiiii

Description

07400530
07400650
07400649
07400740
07400743
07400741

40
41
42
43
44
45

g P

43 ——

2 —p—

36

¢

37

N A
0 \éln
& 0 /\

31

[e 0]
N




SELECT DEVICE(02RH) HEIE AL (02RH)- IR Mk B4k fL 4838 F 27

Ref. Parts Amt.
No. No. Description ou FA Req.
1 % 07402701 Double Side Cut Presser Foot C. Set......... 82 4p3 Bm.................. 1
2 07402602 Double Side Cut Presser Foot.................. BELNIRRP. ..o, 1
3 07400615 Screw (11/64-40X6.3)...ccccovivviininnnnnnn. BB, 1
4 07400616 Carrier/Hook Driving Segment............... FAHESGHVA......... 1
5 07400617 Carrier/Hook Driving Lever Link............ EAstEEEEAR... 2
6 07400618 Link Pin...........ooooo EARIES . 4
7 07400619 Screw (3/32-56X3.3)..cuiiiiiiiiiiiiien, B, 4
8 07400620 Thread Hook Driving Lever................... L) ETBEEHARAR . 1
9 07400621 Top Cover Thread Hook....................... P ARARIBAE A 1
10 07400622 Screw (9/64-40X6.8).....evviiiiiiiiiiiiennn. BB, 1
11 07400623 Top Cover Thread Carrier Driving Lever... F A 4246 22 B 848 42...... 1
12 07400624 Top Cover Thread Carrier..................... EARRIEEE . 1
13 07400338 Screw (1/8-44X5)..ccviiiiiiiiiiiiiiiiin., BB, 2
14 07400626 Presser Foot Attach Piece (Right)............. FPHEERCE). 1
15 07400627 Presser Foot Attach Piece (Left)............... 3FBPiEHE R (£)..ooovennnnn. 1
16 07400628 Screw(3/32-56X1.5)..cciiiiiiiiiiiinn. B, 5
17 07402617 Lower Knife.............cooooiiiiiiiiinn. TFYITT e, 1
18 07400630 Lower Knife Clamp....................oel. T T RAR e, 1
19 07400631 Screw (1/8-44X3.5)...cviniiiiiiiiiiiiiin, BB, 1
20 07400632 Yielding Section Spring........................ TFEMBERE. ... 1
21 % 07402521 Yielding Section...........ccocevvviiininnnnn. A E . 1
22 % 07401822 Presser Foot Tongue................coeuenen.. HA R oo, 1
23 07401823 Screw (3/32-56X2)...civiiiiiiiiiiiiien, B, 1
24 % 07401824 Presser Foot Spring Plate (Left).............. FFEIFAR(E) e 1
25 % 07401825 Presser Foot Spring Plate (Right)............ FPEIFAR(E) e, 1
26 07400637 Screw (3/32-56X2.6)..c.cccviiiiiiiiiiiinnnn. BB, 2
27 07400638 Spring Plate Holder............................. BERBERE. ... 1
28 07400639 ChipGuard..........coooiiiiiiiii, VIBER ., 1
29 07400640 Chip Guard Spring............ccooeviviininnn A EREE. ... 1
30 07400641 Screw (1/8-44X3.4)...cciiiiiiiiiiiiinn. BB, 1
31 % 07402631 Lap Former Guide.......................o...... A B 1
32 07401832 Screw (3/32-56X3.5).ccuiiiiiiiiiiiiiin B, 1
33 07401833 Screw (3/32-56X3.9) .. B, 1
34 07401834 Lap Former Guide Support.................... BA B 1
35 07401835 Lap Former Guide Spring..................... A REER . .. 1
36 07402636 Knife Support.........coooeviiiiiiiii, i XA 1
37 % 07402637 Upper Knife...............ooooiiii, ETR 1
38 07402638 Knife Holder..................oooooiin . TR BEREE. ... 1
39 07402639 Screw (3/32-56X8)....cviiiiiiiiiiiiiiin B, 2

* 2R 1 [4HERBA]



SELECT DEVICE(02RH) B2 E M (02RH) -3k £ 4k 6,488 F 27

Ref. Parts Amt.
No. No. Description ou FA Req.
40 07400530 Screw (1/4-40X6)....c.oviiieiiiiiiiiinnnn, B 1
41 % 07401008 Main Feed DOg.........ccovvvviiiiiiinenn.n. ABAET o, 1
42 * Stitch Plate. ......oveeeeei e, AR e, 1
43 07400740 Knife Holder Shank................ocoovvnin... EIIE AR 1
44 07400743 Screw (3/32-56X1.2)..ciiviiiiiiiiiiinnn, B 1
45 07400741 Screw (3/32-56X3.8). v B 1
46 07400538 Screw (9/64-40X6.4)........ccoviviiiiiinnnn.. B, 3
47 * Stitch Plate Tongue...............c.oeoveneenen AR B 1
48 07400547 Screw (3/32-56X2)...iiiiiiiiiiiiiiin, B 1
49 3 07401010 Needle Guard(Rear)...................c.ouee... SHAE(AZ) .o 1
50 % 07401007 Differential Feed Dog...............cceuven.e AT AT 1
51 07400302 Screw (11/64-40X7.8).....ccoviviieiiiininn, B 2
52 07401011 Screw (1/8-44X4.8)....cviviieiiiiiiiiiin, B 1
53 07400650 Screw (3/32-56X4.3)...cciiiiiiiiiiiii B 1
54 07400649 SPACET . .ttt I 1

K ES R 1 [4HEERE K]




28

21

SELECT DEVICE(02-T2) SIE AL (02-T2)-BE 45 28
Ref. Parts Amt.
No. No. Description ou pA Req.
1 07402201 Tape Reel Support..........covevivviniinnnn.. BEARZE 1
2 07402202 Screw(9/64”-40 X 17).c.oivvviiiiiiiiiiniann, B, 2
3 07402203 Rubber Cushion.........cocoveeeiiiiieiini. .. BBEE 2
4 07402204 Tape Reel Shaft....................oooiiil. BEAS E 8. 1
5 07402205 NUL. B 1
6 07402206 Tape Reel......cooiiiiiiiiiiiiiii, B AR 2
7 07402207 Tape Reel Spring..............ccoooiviiinini. B 1
8 07402208 Collar( 10 x16 X 6mm)......................... BHIE 1
9 07402209 Screw(9/64”-40 X 7.9)...ccoiiiiiiiiii, B, 1
10 07402210 Tape Guide.........ooooviiiiiiiiiie BRI X 22 1
1 07402211 SCrEW(M4-0.7 X 5). e ovveeeeoeeeeeeeeeeee) BB 1
12 07402212 Frame Chip Guard............................... A i, 1
13 07402213 BINACT ..o, R C N 1
14 07402214 Screw(9/64”-40 X 5)..cvviiiiiiiiiiiiiiia, B, 2
15 07402215 Cushion BlocK......vvveeiiiiii i, B 1
16 07402216 ChipGuard..........coooiiiiiiii, VIAER 1
17 % 07402217 Presser FOOt «.uvveeeoe e FE . e, 1
18 07402218 Presser FOot C. Set ..uvvveiviiieiiiiian. . F = I |
19 % 07401824 Presser Foot Spring Plate (Left).............. FFEIFAR(CAE) e 1
20 % 07401825 Presser Foot Spring Plate (Right)............ FFEIFIRCE)oeeeennnnnn 1
21 07402821 Tape Reel C.Set.......coovvviviiiniiiinnnn.. BEARE. ..., 1
22 07400615 Screw (11/64-40X6.3)....ccoovviiiiiiiniinnnn. B, 1
23 07400338 Screw (1/8-44X5)....oiiviiiiiiiiiiiiinn, B, 2
24 07400626 Presser Foot Attach Piece (Right)............. TFRPEERCE) o 1
25 07400627 Presser Foot Attach Piece (Left)............... 3F#p:E R (A).....c..o. .. 1
26 07400628 Screw(3/32-56X1.5)..cceiiiiiiiiiiiin B, 5
27 07400629 Lower Knife..............oooiiiiiiinn. N7/ 1
28 07400630 Lower Knife Clamp............................ TFTITIRAR e 1
29 07400631 Screw (1/8-44X3.5)..ccviiiiiiiiiiiin. B, 1
30 07400632 Yielding Section Spring........................ TFEBMBIERET. ... 1
31 9% 07401821 Yielding Section.............ccoovvveinininnnnn. FREBEBYE ., 1
32 07400637 Screw (3/32-56X2.6)......ccvviiiiiiiiiinin B, 2
33 07400638 Spring Plate Holder............................. BEREEIE. oo, 1
34 07400640 Chip Guard Spring................ccceeveennn.n. MAGEREE.... 1
35 07400641 Screw (1/8-44X3.4)....ccoovviiiiiiiiiin.. B, 1
36 07400144 Frame Chip Guard Washer..................... EHEBREHA ... 1
37 07400146 Frame Chip Guard Spring..................... B EEE . 1
38 07400147 Screw (M5-0.8X8.5)...civiiiiiiiiiiiii.. BB, 1

* ES R 1 [$ERSE K]



A1 STITCH LENGTH SPECIFICATION SRR AL &

Main Parts Main Parts

Models Models
FREEEAR | BT () -5 | #7 BTN CE) -5 | 97 BTN () - B (17 BTN Oh)- & i SR FHRE r#E FRESHENE | Il (£ 355
DO007R-448-01 07400613 | 07400635 | 07400636 | 40506101 | 40506201 | 40300448 DO07R-448-01 40110448 | 40400448 | 07400216 | 07400633 | 07400639 | 07401008
DO007R-448-02 07401801 | 07401824 | 07401825 | 40507101 | 40507201 | 40300448 DO007R-448-02 40111448 | 40400448 07401821 | 07401828 | 07401841
DO007R-448-02R 07402501 | 07401824 | 07401825 40300448 DO007R-448-02R 40111448 | 40400448 07402521 | 07400639 | 07401008
DO07R-448-02-T1 | 07402115 | 07401824 | 07401825 40300448 DO07R-448-02-T1 || 40111448 | 40400448 07402116 | 07402112 | 07401841
DO007R-452-01 07400613 | 07400635 | 07400636 | 40506101 | 40506201 | 40300452 DO007R-452-01 40120452 | 40400452 | 07400216 | 07400633 | 07400639 | 07401008
DO007R-452-02 07401801 | 07401824 | 07401825 | 40507101 | 40507201 | 40300452 DO07R-452-02 40121452 | 40400452 07401821 | 07401828 | 07401841
DO007R-452-02R 07402501 | 07401824 | 07401825 40300452 DO007R-452-02R 40121452 | 40400452 07402521 | 07400639 | 07401008
DO007R-452-02H 07402601 40507101 | 40507201 | 40300452 DO007R-452-02H 40121452 | 40400452 07401821 | 07400639 | 07401841
DO07R-452-02RH || 07402701 40507101 | 40507201 | 40300452 DO07R-452-02RH || 40121452 | 40400452 07402521 | 07400639 | 07401008
DO07R-452-02-T1 | 07402115 | 07401824 | 07401825 40300452 DO07R-452-02-T1 || 40121452 | 40400452 07402116 | 07402112 | 07401841
DO07R-452-01-T2 || 07402218 | 07402219 | 07402220 40300452 DO07R-452-01-T2 | 40120452 | 40400452 | 07400216 | 07400633 | 07402216 | 07401008
DO07R-452-02-T2 | 07402818 | 07401824 | 07401825 40300452 DO07R-452-02-T2 || 40121452 | 40400452 07401821 | 07402216 | 07401841
DO07R-452-02R-T2 || 07402501 | 07401824 | 07401825 40300452 DO07R-452-02R-T2 || 40121452 | 40400452 07402521 | 07400639 | 07401008
DO007R-452-01-S 07400613 | 07400635 | 07400636 40300452 DO07R-452-01-S 40120452 | 40400452 | 07400216 | 07400633 | 07400639 | 07401008
DO07R-452-02-S 07401801 | 07401824 | 07401825 40300452 DO07R-452-02-S 40121452 | 40400452 07401821 | 07401828 | 07401841
DO07R-452-01-DS | 07402408 | 07402412 | 07400636 40300452 DO07R-452-01-DS || 40120452 | 40400452 | 07400216 | 07400633 | 07400639 | 07402403
DO007R-460-01 07400613 | 07400635 | 07400636 | 40506101 | 40506201 | 40300460 DO007R-460-01 40120460 | 40400460 | 07400216 | 07400633 | 07400639 | 07401008
DO007R-460-02 07401801 | 07401824 | 07401825 | 40507101 | 40507201 | 40300460 DO07R-460-02 40121460 | 40400460 07401821 | 07401828 | 07401841
DO007R-460-02R 07402501 | 07401824 | 07401825 40300460 DO007R-460-02R 40121460 | 40400460 07402521 | 07400639 | 07401008
DO007R-460-02H 07402601 40507101 | 40507201 | 40300460 DO007R-460-02H 40121460 | 40400460 07401821 | 07400639 | 07401841
DO07R-460-02RH | 07402701 40507101 | 40507201 | 40300460 DO07R-460-02RH || 40121460 | 40400460 07402521 | 07400639 | 07401008
DO07R-460-02-T1 | 07402115 | 07401824 | 07401825 40300460 DO07R-460-02-T1 || 40121460 | 40400460 07402116 | 07402112 | 07401841
DO07R-460-01-T2 || 07402218 | 07402219 | 07402220 40300460 DO07R-460-01-T2 [ 40120460 | 40400460 | 07400216 | 07400633 | 07402216 | 07401008
DO07R-460-02-T2 | 07402818 | 07401824 | 07401825 40300460 DO07R-460-02-T2 || 40121460 | 40400460 07401821 | 07402216 | 07401841
DO07R-460-02R-T2 || 07402501 | 07401824 | 07401825 40300460 DO07R-460-02R-T2 || 40121460 | 40400460 07402521 | 07400639 | 07401008
DO007R-460-01-S 07400613 | 07400635 | 07400636 40300460 DO07R-460-01-S 40120460 | 40400460 | 07400216 | 07400633 | 07400639 | 07401008
DO007R-460-02-S 07401801 | 07401824 | 07401825 40300460 DO007R-460-02-S 40121460 | 40400460 07401821 | 07401828 | 07401841
DO07R-460-01-DS | 07402408 | 07402412 | 07400636 40300460 DO07R-460-01-DS [ 40120460 | 40400460 | 07400216 | 07400633 | 07400639 | 07402403
DO007R-464-01 07400613 | 07400635 | 07400636 | 40506101 | 40506201 | 40300464 DO07R-464-01 40110464 | 40400464 | 07400216 | 07400633 | 07400639 | 07401008
DO007R-464-02 07401801 | 07401824 | 07401825 | 40507101 | 40507201 | 40300464 DO07R-464-02 40111464 | 40400464 07401821 | 07401828 | 07401841
DO07R-464-02R 07402501 | 07401824 | 07401825 40300464 DO007R-464-02R 40111464 | 40400464 07402521 | 07400639 | 07401008
DO007R-552-01 07400613 | 07400635 | 07400636 | 40506101 | 40506201 | 40300552 DO007R-552-01 40110000 | 40400552 | 07400216 | 07400633 | 07400639 | 07401008
DO007R-552-02 07401801 | 07401824 | 07401825 | 40507101 | 40507201 | 40300552 DO007R-552-02 40111000 | 40400552 07401821 | 07401828 | 07401841
DO007R-552-02R 07402501 | 07401824 | 07401825 40300552 DO007R-552-02R 40111000 | 40400552 07402521 | 07400639 | 07401008




MHE1

Main Parts

STITCH LENGTH SPECIFICATION

$EEHRAE K

Main Parts

Models
AR | REfRAST(R)| R astGE)|  NTIR TTIRAR LIREHE
DO007R-448-01 07401007 07400621 07400624 07400629 07400630 07400721
DO07R-448-02 07401007 07400621 07400624 07400629 07400630 07400721
D007R-448-02R 07401007 07400621 07400624 07400629 07400630 07400721
DO007R-448-02-T1 07401007 07400621 07400624 07402113 07400630 07400721
DO007R-452-01 07401007 07400621 07400624 07400629 07400630 07400721
DO0O07R-452-02 07401007 07400621 07400624 07400629 07400630 07400721
D007R-452-02R 07401007 07400621 07400624 07400629 07400630 07400721
D007R-452-02H 07401007 07400621 07400624 07402617 07400630 07400721
D007R-452-02RH 07401007 07400621 07400624 07402617 07400630 07400721
D007R-452-02-T1 07401007 07400621 07400624 07402113 07400630 07400721
D007R-452-01-T2 07401007 07400629 07400630 07400721
D007R-452-02-T2 07401007 07400629 07400630 07400721
DO007R-452-02R-T2 || 07401007 07400621 07400624 07400629 07400630 07400721
D007R-452-01-S 07401007 07400621 07400624 07400629 07400630 07400721
D007R-452-02-S 07401007 07400621 07400624 07400629 07400630 07400721
DO007R-452-01-DS 07402407 07400621 07400624 07400629 07402411 07400721
DO007R-460-01 07401007 07400621 07400624 07400629 07400630 07400721
DO007R-460-02 07401007 07400621 07400624 07400629 07400630 07400721
D007R-460-02R 07401007 07400621 07400624 07400629 07400630 07400721
D007R-460-02H 07401007 07400621 07400624 07402617 07400630 07400721
D007R-460-02RH 07401007 07400621 07400624 07402617 07400630 07400721
D007R-460-02-T1 07401007 07400621 07400624 07402113 07400630 07400721
DO007R-460-01-T2 07401007 07400629 07400630 07400721
DO007R-460-02-T2 07401007 07400629 07400630 07400721
DO007R-460-02R-T2 [[ 07401007 07400621 07400624 07400629 07400630 07400721
D007R-460-01-S 07401007 07400621 07400624 07400629 07400630 07400721
D007R-460-02-S 07401007 07400621 07400624 07400629 07400630 07400721
DO007R-460-01-DS 07402407 07400621 07400624 07400629 07402411 07400721
DO007R-464-01 07401007 07400621 07400624 07400629 07400630 07400721
DO007R-464-02 07401007 07400621 07400624 07400629 07400630 07400721
D007R-464-02R 07401007 07400621 07400624 07400629 07400630 07400721
DO007R-552-01 07401007 07400621 07400624 07400629 07400630 07400721
DO007R-552-02 07401007 07400621 07400624 07400629 07400630 07400721
D007R-552-02R 07401007 07400621 07400624 07400629 07400630 07400721

&
- / QK
Models
ETIRSZR | EJIR | TERAST | #HEGED PHER) SHE
DO007R-448-01 07400742 07400744 0740843 07400845 07401010 | 0740020.21
D007R-448-02 07400742 07400744 0740843 07400845 07401010 | 0740020.21
D007R-448-02R 07400742 07400744 0740843 07400845 07401010 | 0740020.21
D007R-448-02-T1 07402114 07400744 0740843 07400845 07401010 07400320
DO007R-452-01 07400742 07400744 0740843 07400845 07401010 | 0740020.21
D007R-452-02 07400742 07400744 0740843 07400845 07401010 | 0740020.21
D007R-452-02R 07400742 07400744 0740843 07400845 07401010 | 0740020.21
D007R-452-02H 07402636 07402637 0740843 07400845 07401010 | 0740020.21
DO007R-452-02RH 07402636 07402637 0740843 07400845 07401010 | 0740020.21
D007R-452-02-T1 07402114 07400744 0740843 07400845 07401010 07400320
D007R-452-01-T2 07400742 07400744 0740843 07400845 07401010 | 0740020.21
D007R-452-02-T2 07400742 07400744 0740843 07400845 07401010 | 0740020.21
DO007R-452-02R-T2 || 07400742 07400744 0740843 07400845 07401010 | 0740020.21
D007R-452-01-S 07400742 07400744 0740843 07400845 07401010 07400320
DO007R-452-02-S 07400742 07400744 0740843 07400845 07401010 07400320
D007R-452-01-DS 07400742 07400744 0740843 07400845 07401010 | 078700303
DO007R-460-01 07400742 07400744 0740843 07400845 07401010 | 0740020.21
D007R-460-02 07400742 07400744 0740843 07400845 07401010 | 0740020.21
D007R-460-02R 07400742 07400744 0740843 07400845 07401010 | 0740020.21
D007R-460-02H 07402636 07402637 0740843 07400845 07401010 | 0740020.21
DO007R-460-02RH 07402636 07402637 0740843 07400845 07401010 | 0740020.21
D007R-460-02-T1 07402114 07400744 0740843 07400845 07401010 07400320
D007R-460-01-T2 07400742 07400744 0740843 07400845 07401010 | 0740020.21
D007R-460-02-T2 07400742 07400744 0740843 07400845 07401010 | 0740020.21
DO007R-460-02R-T2 || 07400742 07400744 0740843 07400845 07401010 | 0740020.21
D007R-460-01-S 07400742 07400744 0740843 07400845 07401010 07400320
DO007R-460-02-S 07400742 07400744 0740843 07400845 07401010 07400320
D007R-460-01-DS 07400742 07400744 0740843 07400845 07401010 | 078700303
DO007R-464-01 07400742 07400744 0740843 07400845 07401010 | 0740020.21
D007R-464-02 07400742 07400744 0740843 07400845 07401010 | 0740020.21
D007R-464-02R 07400742 07400744 0740843 07400845 07401010 | 0740020.21
DO007R-552-01 07400742 07400744 0740843 07400845 07401010 | 0740020.21
DO007R-552-02 07400742 07400744 0740843 07400845 07401010 | 0740020.21
DO007R-552-02R 07400742 07400744 0740843 07400845 07401010 | 0740020.21




MHE1

Main Parts

STITCH LENGTH SPECIFICATION

$EEHRAE K

Main Parts

: <
Models
AT HAfies BAGERE | EARESEE | B0 2 (D) | BT EHE S
DO07R-448-01
DO07R-448-02 07401822 | 07401831 | 07401834 | 07401835 | 07401836 | 07401837
DO07R-448-02R 07401822 | 07401831 | 07401834 | 07401835 | 07401836 | 07401837
DO07R-448-02-T1 || 07401822 | 07401831 | 07401834 | 07401835 | 07401836 | 07401837
DO07R-452-01
DO07R-452-02 07401822 | 07401831 | 07401834 | 07401835 | 07401836 | 07401837
DO07R-452-02R 07401822 | 07401831 | 07401834 | 07401835 | 07401836 | 07401837
DO07R-452-02H 07401822 | 07402631 | 07401834 | 07401835 | 07401836 | 07401837
DO07R-452-02RH || 07401822 | 07402631 | 07401834 | 07401835 | 07401836 | 07401837
DO07R-452-02-T1 || 07401822 | 07401831 | 07401834 | 07401835 | 07401836 | 07401837
DO07R-452-01-T2
DO07R-452-02-T2 07401831 | 07401834 | 07401835 | 07401836 | 07401837
DO07R-452-02R-T2 || 07401822 | 07401831 | 07401834 | 07401835 | 07401836 | 07401837
DO07R-452-01-S
DO07R-452-02-S 07401822 | 07401831 | 07401834 | 07401835 | 07401836 | 07401837
D007R-452-01-DS
D007R-460-01
DO07R-460-02 07401822 | 07401831 | 07401834 | 07401835 | 07401836 | 07401837
DO07R-460-02R 07401822 | 07401831 | 07401834 | 07401835 | 07401836 | 07401837
DO007R-460-02H 07401822 | 07402631 | 07401834 | 07401835 | 07401836 | 07401837
DO07R-460-02RH || 07401822 | 07402631 | 07401834 | 07401835 | 07401836 | 07401837
DO07R-460-02-T1 || 07401822 | 07401831 | 07401834 | 07401835 | 07401836 | 07401837
DO07R-460-01-T2
D007R-460-02-T2 07401831 | 07401834 | 07401835 | 07401836 | 07401837
DO07R-460-02R-T2 || 07401822 | 07401831 | 07401834 | 07401835 | 07401836 | 07401837
DO07R-460-01-S
DO07R-460-02-S 07401822 | 07401831 | 07401834 | 07401835 | 07401836 | 07401837
D007R-460-01-DS
DO07R-464-01
DO07R-464-02 07401822 | 07401831 | 07401834 | 07401835 | 07401836 | 07401837
DO07R-464-02R 07401822 | 07401831 | 07401834 | 07401835 | 07401836 | 07401837
D0O07R-552-01
DO07R-552-02 07401822 | 07401831 | 07401834 | 07401835 | 07401836 | 07401837
DO07R-552-02R 07401822 | 07401831 | 07401834 | 07401835 | 07401836 | 07401837

R | 8| o Gym—
Models
TEZER | LostEsRpA | LostEehEie|  EEED | SSHIEEER| assreenbie
DO07R-448-01 07400616 | 07400617 | 07400618 | 07400620 | 07400623
DO007R-448-02 07401839 | 07400616 | 07400617 | 07400618 | 07400620 | 07400623
DO07R-448-02R 07401839 | 07400616 | 07400617 | 07400618 | 07400620 | 07400623
DO07R-448-02-T1 [ 07401839 | 07400616 | 07400617 | 07400618 | 07400620 | 07400623
DO07R-452-01 07400616 | 07400617 | 07400618 | 07400620 | 07400623
DO007R-452-02 07401839 | 07400616 | 07400617 | 07400618 | 07400620 | 07400623
DO07R-452-02R 07401839 | 07400616 | 07400617 | 07400618 | 07400620 | 07400623
DO07R-452-02H 07401839 | 07400616 | 07400617 | 07400618 | 07400620 | 07400623
DO07R-452-02RH || 07401839 | 07400616 | 07400617 | 07400618 | 07400620 | 07400623
DO07R-452-02-T1 [ 07401839 | (07400616 | 07400617 | 07400618 | 07400620 | 07400623
DO07R-452-01-T2
DO07R-452-02-T2 | 07401839
DO07R-452-02R-T2 [| 07401839 | 07400616 | 07400617 | 07400618 | 07400620 | 07400623
DO007R-452-01-S 07400616 | 07400617 | 07400618 | 07400620 | 07400623
DO07R-452-02-S 07401839 | 07400616 | 07400617 | 07400618 | 07400620 | 07400623
D007R-452-01-DS 07400616 | 07400617 | 07400618 | 07400620 | 07400623
DO07R-460-01 07400616 | 07400617 | 07400618 | 07400620 | 07400623
DO07R-460-02 07401839 | 07400616 | 07400617 | 07400618 | 07400620 | 07400623
DO07R-460-02R 07401839 | 07400616 | 07400617 | 07400618 | 07400620 | 07400623
DO007R-460-02H 07401839 | 07400616 | 07400617 | 07400618 | 07400620 | 07400623
DO07R-460-02RH || 07401839 | 07400616 | 07400617 | 07400618 | 07400620 | 07400623
DO07R-460-02-T1 [ 07401839 | (07400616 | 07400617 | 07400618 | 07400620 | 07400623
DO07R-460-01-T2
DO07R-460-02-T2 [ 07401839
DO07R-460-02R-T2 [| 07401839 | 07400616 | 07400617 | 07400618 | 07400620 | 07400623
DO007R-460-01-S 07400616 | 07400617 | 07400618 | 07400620 | 07400623
DO007R-460-02-S 07401839 | 07400616 | 07400617 | 07400618 | 07400620 | 07400623
D007R-460-01-DS 07400616 | 07400617 | 07400618 | 07400620 | 07400623
DO07R-464-01 07400616 | 07400617 | 07400618 | 07400620 | 07400623
DO07R-464-02 07401839 | 07400616 | 07400617 | 07400618 | 07400620 | 07400623
D007R-464-02R 07401839 | 07400616 | 07400617 | 07400618 | 07400620 | 07400623
D007R-552-01 07400616 | 07400617 | 07400618 | 07400620 | 07400623
DO07R-552-02 07401839 | 07400616 | 07400617 | 07400618 | 07400620 | 07400623
D007R-552-02R 07401839 | 07400616 | 07400617 | 07400618 | 07400620 | 07400623




MHE1

Main Parts

STITCH LENGTH SPECIFICATION

$EEHRAE K

Main Parts

Models

AW 1T JE&H

AW 2RI [ 4H

DO007R-448-01

*

*

DO007R-448-02

DO007R-448-02R

DO007R-448-02-T1

DO007R-452-01

DO007R-452-02

DO007R-452-02R

DO007R-452-02H

DO007R-452-02RH

DO007R-452-02-T1

DO07R-452-01-T2

DO007R-452-02-T2

DO007R-452-02R-T2

DO007R-452-01-S

DO007R-452-02-S

DO007R-452-01-DS

DO007R-460-01

DO007R-460-02

DO007R-460-02R

DO007R-460-02H

DO007R-460-02RH

DO007R-460-02-T'1

DO007R-460-01-T2

DO007R-460-02-T2

DO007R-460-02R-T2

DO007R-460-01-S

DO007R-460-02-S

DO007R-460-01-DS

DO007R-464-01

DO007R-464-02

DO007R-464-02R

DO007R-552-01

Models FOIEERE| SRS | R | meud | Rsieev | T
D007R-448-01 07400745 07400145

DO07R-448-02 07400745 07400145

DO07R-448-02R 07400745 07400145

D007R-448-02-T1 07400745 07402117 (074021017 10 *
DO007R-452-01 07400745 07400145

DO07R-452-02 07400745 07400145

DO07R-452-02R 07400745 07400145

DO07R-452-02H 07402638 07400145

DO07R-452-02RH 07402638 07400145

DO0O07R-452-02-T1 07400745 07402117 (074021017 10 E S
DO007R-452-01-T2 07400745 07402212 07400167 074022017 15
DO007R-452-02-T2 07400745 07402212 07400167 074022017 15
DO007R-452-02R-T2 07400745 07402212 074022017 15
DO07R-452-01-S 07400745 07400145

DO07R-452-02-S 07400745 07400145
D007R-452-01-DS 07400745 07400145

DO007R-460-01 07400745 07400145

DO007R-460-02 07400745 07400145

D007R-460-02R 07400745 07400145

DO07R-460-02H 07402638 07400145

DO007R-460-02RH 07402638 07400145

DO007R-460-02-T1 07400745 07402117 (074021017 10 *
DO07R-460-01-T2 07400745 07402212 07400167 074022017 15
DO007R-460-02-T2 07400745 07402212 07400167 074022017 15
DO0O07R-460-02R-T2 07400745 07402212 074022017 15
DO07R-460-01-S 07400745 07400145

DO007R-460-02-S 07400745 07400145
D007R-460-01-DS 07400745 07400145

DO007R-464-01 07400745 07400145

DO07R-464-02 07400745 07400145

D007R-464-02R 07400745 07400145

DO007R-552-01 07400745 07400145

DO07R-552-02 07400745 07400145

D007R-552-02R 07400745 07400145

DO007R-552-02

* RyiEERCH

DO007R-552-02R

K| HK KX [ K[ R KR X[F|F| K| X X[ F|F]| X X[ X[ H]| XX X[ H|H| X X]|X[F]|H]*]|x]*

K| HK K| K[ K[ R K] R X|[F|H| K| K| X[ F|FK]| X X[ X[ H]| XX X[ F|H]| XX X[F|H]*]|x]*

* Ryt










